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1. TEST RESULT CERTIFICATION
Applicant: UPSTREEM S.A

Rue de Gosselies 13/9 Jumet 6040 Belgium
Manufacturer: IMEC Taiwan Co.

4F. No.6-2, Dusing Rd., Hsinchu Science Park, Hsinchu,

Taiwan
Equipment Under Test:  ActiveHome
Trade Name: Upstreem S.A
Model No.: AH11-22-11
Date of Test: April 14 ~ 21, 2021

APPLICABLE STANDARDS
Standard TEST RESULT
FCC Part 27, Subpart C, L, FCC Part 2 No non-compliance noted

Statements of Conformity

Determination of compliance is based on the results of the compliance measurement, not taking
into account measurement instrumentation uncertainty.

The above equipment has been tested by Compliance Certification Services Inc., and
found compliance with the requirements set forth in the technical standards mentioned
above. The results of testing in this report apply only to the product/system, which was
tested. Other similar equipment will not necessarily produce the same results due to
production tolerance and measurement uncertainties.

Approved by:
Kevin Tsai

Deputy Manager
Compliance Certification Services Inc.
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2. EUT DESCRIPTION

Product ActiveHome
Model No. AH11-22-11
Model Discrepancy N/A

Trade Upstreem S.A

Received Date March 8, 2021

1. Power from Rechargeable Li-ion Polymer Battery.
Rating: 3.7VDC, 650mAh

2. Power from Adapter.
I/P: 100-230VAC, 50/60Hz, 0.2A
O/P: 5.0VDC, 1.0A

Power Supply

Modulation Technology Cat-M1 Band 4 QPSK, 16QAM

Frequency Range Chammel andwidih: 1.aMHz 1710.7MHz ~1754.2MHz
gﬁ;mlelBBaggdﬁvidth: 3MHz 1711.5MHz ~ 1753.4MHz
gﬁgm{elBBagr?dé\lNidth: 5MHz 1712.5MHz ~1752.5MHz
gﬁ;mtlBsggdtvidth: 10MHz 1715.0MHz ~1750.0MHz
gﬁgmtlBBagr?dtvidth: 15MHz 1717.5MHz ~ 1747.5MHz
gﬁgmtlBsggdtvidth: 20MHz 1720MHz ~1745MHz

Antenna Specification

Antenna type: FPC Antenna / Gain: 4.6 dBi

Note:

1. The above EUT information was declared by manufacturer and for more detailed features description,

please refer to the manufacturer's specifications or User's Manual.

2. Disclaimer: Antenna information is provided by the applicant, test results of this report are applicable to

the sample EUT received.
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3. TEST METHODOLOGY

3.1 DESCRIPTION OF TEST TYPE
The EUT (model: AH11-22-11) had been tested under operating condition.

Software used to control the EUT for staying in continuous transmitting mode was
programmed.

LTE Band 4: 1710MHz ~ 1755MHz
Three channels had been tested for each channel bandwidth.

1.4AMHz 3MHz 5MHz
Chanr_1e| Frequency Frequency Frequency
Bandwidth Channel (MH2) Channel (MH2) Channel (MHz)
Low CH 19957 1710.7 19965 17115 19975 1712.5
Middle CH 20175 1732.5 20175 1732.5 20175 1732.5
High CH 20393 1754.3 20384 1753.4 20375 1752.5
10MHz 15MHz 20MHz
Chanr_lel Frequency Frequency Frequency
Bandwidth Channel (MH2) Channel (MH2) Channel (MH2)
Low CH 20000 1715.0 20025 1717.5 20050 1720.00
Middle CH 20175 1732.5 20175 1732.5 20175 1732.50
High CH 20350 1750.0 20325 1747.5 20300 1745.00
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3.2 THE WORST MODE OF MEASUREMENT
3.2.1 The worst mode of measurement

Radiated Emission Measurement Above 1G

Test Condition Radiated Emission Above 1G

Mode 1: EUT power by Adapter
FOTTET SUPEL hloee Mode 2: EUT power by Battery

Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Worst Position X Placed in fixed position at X-Plane (E2-Plane)

Radiated Emission Measurement Below 1G

Test Condition Radiated Emission Below 1G

Mode 1: EUT power by Adapter
FIOBTET SUPED hleee Mode 2: EUT power by Battery

Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Remark:
1. The worst mode was record in this test report.
2. EUT pre-scanned in axis X and two polarity, for radiated measurement. The worst

case(X-Plane) were recorded in this report

This document cannot be reproduced except in full, without prior written approval of the Company. i RAEARN T HEZ T > A o SR ER -
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4. TEST SUMMARY
FCC S‘*”?”dafd Rep_ort Test Item Result
Section Section
- 2 Antenna Requirement Pass
27.50(d) 8.1 EIRP Measurement Pass
2.1055, Frequency Stability v.s.
27.54 8.2 temperature measurement Pass
21049 83 Occupied Bandwidth Pass
Measurement
27.50(d) 8.4 Peak to Average Ratio Pass
27.53(h) 8.5 Conducted Band Edge Pass
27.53(h) 8.6 Conducted Spurious Emission Pass
27.53(h) 8.7 Spll\J/Irlous Radiation Pass
easurement
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5. INSTRUMENT CALIBRATION

5.1

MEASURING INSTRUMENT CALIBRATION

Page:
Rev.:

9 /105
00

The measuring equipment, which was utilized in performing the tests documented herein,
has been calibrated in accordance with the manufacturer's recommendations for utilizing
calibration equipment, which is traceable to recognized national standards.

5.2

Equipment Used for Emissions Measurement

MEASUREMENT EQUIPMENT USED

3M 966 Chamber Test Site

Equipment Manufacturer Model S/IN Cal Date Cal Due
Band Reject Filters [MICRO TRONICS| BRM 50702 120 02/08/2021 | 02/07/2022
Bilog Antenna Sunol Sciences JB3 A030105 07/24/2020 | 07/23/2021
Coaxial Cable |HUBER SUHNER SlingFé‘ AE X 20995 02/24/2021 | 02/23/2022
Coaxial Cable EMCI emcios | 1909147327109 69/102020 | 00r18/2021
Digital
Thermo-Hygro WISEWIND 1206 D07 01/06/2021 | 01/05/2022
Meter
double Ridged
Guide Horn ETC MCTD 1209 DRH13M02003 | 09/30/2020 | 09/29/2021
Antenna
Loop Ant COM-POWER AL-130 121051 04/07/2021 | 04/06/2022
Pre-Amplifier EMEC EM330 060609 02/24/2021 | 02/23/2022
Pre-Amplifier HP 8449B 3008A00965 12/25/2020 | 12/24/2021
PSA Series Agilent E4446A MY46180323 | 07/24/2020 | 07/23/2021
Spectrum Analyzer
Antenna Tower CCSs CC-A-1F N/A N.C.R N.C.R
Controller CCs CC-C-1F N/A N.C.R N.C.R
Turn Table CCs CC-T-1F N/A N.C.R N.C.R
Software €3 6.11-20180413
3M 966 Chamber Test Site
Equipment Manufacturer Model SIN Cal Date Cal Due
Radio
Communication Anritsu MT-8820C 6201240043 07/17/2020 | 07/16/2021
Analyzer
Signal Analyzer R&S FSV 40 101073 09/17/2020 | 09/16/2021
Wideband Radio
Communication R&S CMW 500 116875 07/19/2020 | 07/18/2021
Tester
Software €3 6.11-20180413
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RF Conducted Test Site
Equipment Manufacturer Model SIN Cal Date Cal Due
Coaxial Cable Woken WC12 CCoo1 06/29/2020 | 06/28/2021
Coaxial Cable Woken WC12 CCo003 06/29/2020 | 06/28/2021
Power Divider Solvang STI08-0015 008 08/05/2020 | 08/04/2021
Technology
Signal Analyzer R&S FSV 40 101561 08/17/2020 | 08/16/2021
Thermostatic/Humi | \viNSTEK  |GTC-288MH-CC|  TH160402 05/07/2020 | 05/06/2021
dity Chamber
Radio
Communication Anritsu MT-8821C 6201300618 | 05/27/2020 | 05/26/2021
Analyzer
Software N/A

Remark: Each piece of equipment is scheduled for calibration once a year.
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5.3 MEASUREMENT UNCERTAINTY
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PARAMETER

UNCERTAINTY

IAC Powerline Conducted Emission

+/- 1.2575

Emission bandwidth, 20dB bandwidth

+/- 0.0014

RF output power, conducted

+/-1.14

Power density, conducted

+/- 1.40

3M Semi Anechoic Chamber / 30M~200M

+/-4.12

3M Semi Anechoic Chamber / 200M~1000M

+/- 4.68

3M Semi Anechoic Chamber / 1G~8G

+/-5.18

3M Semi Anechoic Chamber / 8G~18G

+/- 5.47

3M Semi Anechoic Chamber / 18G~26G

+/- 3.81

3M Semi Anechoic Chamber / 26G~40G

+/- 3.87

Remark: This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.
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6. FACILITIES AND ACCREDITATIONS

6.1 FACILITIES
All measurement facilities used to collect the measurement data are located at

[] No.199, Chunghsen Road, Hsintien City, Taipei Hsien, Taiwan, R.O.C.
Tel: 886-2-2217-0894 / Fax: 886-2-2217-1029

X No.11, Wugong 6th Rd., Wugu Dist., New Taipei City, Taiwan. (R.0.C.)
Tel: 886-2-2299-9720 / Fax: 886-2-2299-9721.:

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI
C63.10: 2013 and CISPR Publication 22.

6.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly
polarized antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide,
horn. Spectrum analyzers with pre-selectors and quasi-peak detectors are used to
perform radiated measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and
EMI Test Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used
for making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference
Measuring Apparatus and Measurement Methods.”

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -
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7. SETUP OF EQUIPMENT UNDER TEST

7.1 SETUP CONFIGURATION OF EUT

See test photographs attached in Appendix | for the actual connections between EUT
and support equipment.

7.2 SUPPORT EQUIPMENT

No Equipment Brand Model Series No. FCC ID
1 DC Power Source Agilent E3640A N/A N/A
Remark:

1. All the equipment/cables were placed in the worst-case configuration to
maximize the emission during the test.

2. Grounding was established in accordance with the manufacturer’s
requirements and conditions for the intended use.
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8. TEST PROCEDURE AND RESULT
8.1 EIRP MEASUREMENT

LIMIT
According to FCC §2.1046

FCC 27.50 (d) (4): Fixed, mobile, and portable (handheld)stations operating in the
1710-1755MHz band and mobile and portable stations operating in the 1695-1710MHz
and 1755-1780MHz bands are limited to 1 watt EIRP.

TEST PROCEDURES

CONDUCTED POWER MEASUREMENT:

1. The transmitter output power was connected to the call box.

2. Set EUT at maximum output power via call box.

3. Set Call box at lowest, middle and highest channels for each band and modulation.

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -
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TEST RESULTS

No non-compliance noted.

TEST RESULTS

Temperature: 22.4C Humidity: 52.1% RH
Tested by: Dally Hong Test Date: April 15, 2021
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LTE Band 4
Max. Meas. Avg Pwr (dBm) EIRP Power(dBm)
Band BW Mode RB . RBE MPR 19957 20175 20393 19957 20175 20393
(MHz) Allocation | offset
1710.7 MHz | 1732.5 MHz | 1754.3 MHz | 1710.7 MHz [ 1732.5 MHz | 1754.3 MHz
1 0 0 22.15 22.12 22.02 26.75 26.72 26.62
1 2 0 22.06 22.03 21.99 26.66 26.63 26.59
1 5 0 21.93 21.79 21.78 26.53 26.39 26.38
QPSK 3 0 0 21.03 20.80 20.63 25.63 25.40 25.23
3 2 0 20.91 20.77 20.61 25.51 25.37 25.21
3 3 0 20.90 20.75 20.60 25.50 25.35 25.20
LTE Band 4| 1.4 6 0 0 19.93 19.96 19.86 24.53 24.56 24.46
1 0 0 21.00 21.03 20.87 25.60 25.63 25.47
1 2 0 20.94 20.90 20.80 25.54 25.50 25.40
1 5 0 20.80 20.76 20.84 25.40 25.36 25.44
16QAM 3 0 0 19.87 19.93 20.07 24.47 24.53 24.67
3 2 0 19.59 19.78 19.35 24.19 24.38 23.95
3 3 0 19.73 19.48 19.23 24.33 24.08 23.83
5 0 0 20.06 19.93 19.78 24.66 24.53 24.38
Max. Meas. Avg Pwr (dBm) EIRP Power(dBm)
Band BW Mode RB. RBE MPR 19965 20175 20385 19965 20175 20385
(MHz) Allocation | offset
1711.5 MHz | 1732.5 MHz | 1753.5 MHz | 1711.5 MHz | 1732.5 MHz | 1753.5 MHz
1 0 0 21.88 21.76 21.96 26.48 26.36 26.56
1 2 0 21.82 21.71 21.58 26.42 26.31 26.18
1 5 0 21.58 21.55 21.33 26.18 26.15 25.93
QPSK 3 0 0 20.76 20.56 20.42 25.36 25.16 25.02
3 2 0 20.74 20.54 20.38 25.34 25.14 24.98
3 3 0 20.65 20.53 20.28 25.25 25.13 24.88
6 0 0 19.78 19.66 19.74 24.38 24.26 24.34
LTE Band 4 3
1 0 0 20.78 20.79 20.76 25.38 25.39 25.36
1 2 0 20.75 20.77 20.53 25.35 25.37 25.13
1 5 0 20.60 20.62 20.31 25.20 25.22 24.91
16QAM 3 0 0 19.87 19.71 19.36 24.47 24.31 23.96
3 2 0 19.75 19.68 19.33 24.35 24.28 23.93
3 3 0 19.63 19.56 19.21 24.23 24.16 23.81
5 0 0 19.79 19.67 19.46 24.39 24.27 24.06
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Max. Meas. Avg Pwr (dBm) EIRP Power(dBm)
Band BW Mode RB RE MPR 19975 20175 20375 19975 20175 20375
(MHz) Allocation | offset
1712.5 MHz | 1732.5 MHz | 1752.5 MHz | 1712.5 MHz | 1732.5 MHz | 1752.5 MHz
1 0 0 21.66 21.78 21.61 26.26 26.38 26.21
1 2 0 21.67 21.60 21.54 26.27 26.20 26.14
1 5 0 21.43 21.44 21.30 26.03 26.04 25.90
QPSK 3 0 0 22.05 21.65 21.62 26.65 26.25 26.22
3 2 0 21.71 21.62 21.59 26.31 26.22 26.19
3 3 0 21.62 21.53 21.51 26.22 26.13 26.11
6 0 0 20.71 20.81 20.71 25.31 25.41 25.31
LTE Band 4 5
1 0 0 22.41 21.89 21.85 27.01 26.49 26.45
1 2 0 21.88 21.75 21.78 26.48 26.35 26.38
1 5 0 21.61 21.56 21.59 26.21 26.16 26.19
16QAM 3 0 0 22.23 21.71 21.73 26.83 26.31 26.33
3 2 0 22.19 21.65 21.61 26.79 26.25 26.21
3 3 0 22.10 21.55 21.50 26.70 26.15 26.10
5 0 0 20.76 20.72 20.69 25.36 25.32 25.29
Max. Meas. Avg Pwr (dBm) EIRP Power(dBm)
BW RB RB
Band Mode . MPR| 20000 20175 20350 20000 20175 20350
(MHz) Allocation | offset
1715 MHz | 1732.5 MHz | 1750 MHz | 1715 MHz | 1732.5 MHz | 1750 MHz

1 0 0 21.67 21.83 21.56 26.27 26.43 26.16

1 2 0 21.68 21.70 21.57 26.28 26.30 26.17

1 5 0 21.49 21.50 21.44 26.09 26.10 26.04

QPSK 3 0 0 21.72 21.67 21.62 26.32 26.27 26.22

3 2 0 21.80 21.63 21.58 26.40 26.23 26.18

3 3 0 21.73 21.56 21.50 26.33 26.16 26.10

6 0 0 20.74 20.62 20.97 25.34 25.22 25.57

LTE Band 4| 10

1 0 0 21.88 21.97 21.79 26.48 26.57 26.39

1 2 0 21.83 21.84 21.80 26.43 26.44 26.40

1 5 0 21.65 21.66 21.61 26.25 26.26 26.21

16QAM 3 0 0 21.82 21.81 21.64 26.42 26.41 26.24

3 2 0 21.82 21.73 21.63 26.42 26.33 26.23

3 3 0 21.76 21.66 21.58 26.36 26.26 26.18

5 0 0 21.78 21.75 21.64 26.38 26.35 26.24
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Max. Meas. Avg Pwr (dBm) EIRP Power(dBm)
Band BW Mode RB RBE MPR 20025 20175 20325 20025 20175 20325
(MHz) Allocation | offset
1717.5 MHz | 1732.5 MHz | 1747.5 MHz | 1717.5 MHz [ 1732.5 MHz | 1747.5 MHz
1 0 0 21.75 21.80 21.78 26.35 26.40 26.38
1 2 0 21.74 21.71 21.75 26.34 26.31 26.35
1 5 0 21.52 21.41 21.52 26.12 26.01 26.12
QPSK 3 0 0 21.81 21.79 21.74 26.41 26.39 26.34
3 2 0 21.76 21.73 21.68 26.36 26.33 26.28
3 3 0 21.68 21.64 21.65 26.28 26.24 26.25
6 0 0 21.81 21.79 21.71 26.41 26.39 26.31
LTEBand 4| 15
1 0 0 22.01 21.93 22.19 26.61 26.53 26.79
1 2 0 21.95 21.87 21.96 26.55 26.47 26.56
1 5 0 21.77 21.67 21.75 26.37 26.27 26.35
16QAM 3 0 0 21.82 21.82 21.82 26.42 26.42 26.42
3 2 0 21.77 21.77 21.85 26.37 26.37 26.45
3 3 0 21.68 21.67 21.74 26.28 26.27 26.34
5 0 0 21.77 21.78 21.87 26.37 26.38 26.47
Max. Meas. Avg Pwr (dBm) EIRP Power(dBm)
Band BW Mode RB RBE MPR| 20050 20175 20300 20050 20175 20300
(MHz) Allocation | offset
1720 MHz [ 1732.5 MHz | 1745 MHz | 1720 MHz | 1732.5 MHz | 1745 MHz
1 0 0 21.75 21.68 21.71 26.35 26.28 26.31
1 2 0 21.60 21.61 21.52 26.20 26.21 26.12
1 5 0 21.44 21.45 21.48 26.04 26.05 26.08
QPSK 3 0 0 21.71 21.65 21.71 26.31 26.25 26.31
3 2 0 21.68 21.63 21.68 26.28 26.23 26.28
3 3 0 21.71 21.63 21.59 26.31 26.23 26.19
6 0 0 21.73 21.66 21.63 26.33 26.26 26.23
LTE Band 4| 20
1 0 0 21.95 21.98 21.96 26.55 26.58 26.56
1 2 0 21.54 21.74 21.38 26.14 26.34 25.98
1 5 0 21.51 21.62 21.17 26.11 26.22 25.77
16QAM 3 0 0 21.82 21.79 21.83 26.42 26.39 26.43
3 2 0 21.82 21.77 21.79 26.42 26.37 26.39
3 3 0 21.68 21.63 21.77 26.28 26.23 26.37
5 0 0 21.71 21.73 21.72 26.31 26.33 26.32
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8.2 FREQUENCY STABILITY MEASUREMENT

LIMIT

According to the FCC part 27.54 shall be tested the frequency stability. The rule is
defined that” The frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

TEST PROCEDURE

Use Anritsu 8821 with frequency Error measurement capability.
Temp =-20 to +50C
Voltage= 85% to 115% of the nominal value for AC powered equipment.

NOTE: The frequency error was recorded frequency error from the communication simulator.
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TEST RESULTS

Temperature: 22.4C Humidity: 52.1% RH
Tested by: Dally Hong Test Date: April 15, 2021
LTE Band 4

FREQUENCY STABILITY V.S. TEMPERATURE MEASUREMENT:

Band2_10M_QPSK_Full RB

Channel | 1865018900 19150 | 18650 | 18900 19150 | 18650 | 18900 1915018650 | 18900 19150 [ 18650 | 18900 | 19150 | 18650 | 18900 | 19150 | 18650 | 18900 | 19150 | 18650 | 18900 | 19150
(Fl\;quz) 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905
Test . . . . . . . )

Time 0 Minutes 2 Minutes 5 Minutes 10 Minutes 0 Minutes 2 Minutes 5 Minutes 10 Minutes

Temp. Deviation Limit

() (Hz) (ppm)
-20 9.2 8.6 6.9 7.1 11.5 7.3 9.4 4.4 6.7 10.7 6.9 8.8 [0.005 | 0.005 | 0.004 | 0.004 | 0.007 | 0.004 | 0.005 | 0.003 | 0.004 | 0.006 | 0.004 | 0.005 0.1
-10 -5.2 8.9 6.3 12.5 7.7 -0.7 1.3 -6.2 5.7 9.1 6.7 11.0 |-0.003|0.005 | 0.004 [ 0.007 | 0.004 | 0.000 | 0.001 |-0.004| 0.003 | 0.005 | 0.004 | 0.006 0.1
0 -3.3 5.7 6.1 14.4 35 2.7 8.5 6.4 -4.7 | -13.2 | -8.8 -8.3 |-0.002| 0.003 | 0.003 | 0.008 | 0.002 |-0.002| 0.005 | 0.004 |-0.003 (-0.008 [-0.005 [-0.005 0.1
10 33 | 14 | -08 |37 | 26 | 26 | 73|50 | 56 | 91| 77 |116 |0.002|0.001|0.000|0.002|0.002 |0.001 | 0.004 | 0.003 | 0.003 | 0.005 | 0.004 | 0.007 | 0.1
20 64 | 52 | 28 | 75 | 49 | 82 | 56 | 98 | 41 | 135 | 12.8 | 17.7 |0.004 | 0.003 | 0.002 | 0.004 | 0.003 | 0.005 | 0.003 | 0.006 | 0.002 | 0.008 | 0.007 | 0.010 | 0.1
30 60 | 86 | 44 | 92 | 67 | 65 | 80 | 7.6 | 121 | 88 | 16.4 | 19.5 |0.003 | 0.005 | 0.003 | 0.005 | 0.004 | 0.004 | 0.005 | 0.004 | 0.007 | 0.005 | 0.009 | 0.011 | 0.1
40 47 | 38 | 72 | 108 | 69 | 43 | 152 | 52 | 6.7 | 9.4 | 57 | -42 |0.003|0.002 | 0.004 | 0.006 | 0.004 | 0.002 | 0.009 | 0.003 | 0.004 | 0.005 | 0.003 |-0.002| 0.1
50 34 | 55 | 84 | 62 | 33 | 85 | 41 | 20 | 56 | -49 | -21 | 3.4 [0.002|0.003 | 0.005 | 0.004 | 0.002 | 0.005 | 0.002 | 0.001 | 0.003 |-0.003|-0.001| 0.002 | 0.1

FREQUENCY STABILITY V.S. VOLTAGE MEASUREMENT:

Band2_10M_QPSK_Full RB

Channel | 1865018900 19150 | 18650 | 18900 | 19150 | 18650 | 18900 | 19150 | 18650 | 1890019150 | 18650 | 18900 | 19150 | 18650 | 18900 | 19150 | 18650 | 18900 19150 | 18650 | 18900 | 19150
(FI\;eH(l) 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905 | 1855 | 1880 | 1905
Test . . . . . . . .
Time 0 Minutes 2 Minutes 5 Minutes 10 Minutes 0 Minutes 2 Minutes 5 Minutes 10 Minutes
Voltage Deviation Limit
[V] (Hz) (ppm)
5.75 31|03 |52 |27 |66 |-45|39 | 14| 75 | 83 |-34| 59 |-0.002|0.000|0.003 |0.002 | 0.004 [-0.003| 0.002 | 0.001 | 0.004 | 0.005 |-0.002(0.003 | 0.1
5 81 | 93| 24 | 78|60 | 48 | 25 | 31| 37 |-48| 55 | 6.4 [0.005]|0.005|0.001|0.005|0.003 |0.003 | 0.001 |0.002 | 0.002 |-0.003| 0.003 | 0.004 | 0.1
4.25 64 | 73 | 58 | 143|128 | 88 | 74 | 55 | 81 | 6.0 | 86 | 3.9 |-0.004|0.004|0.003 |0.008 | 0.007 | 0.005 | 0.004 | 0.003 | 0.005 | 0.003 | 0.005 [0.002 | 0.1
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8.3 OCCUPIED BANDWIDTH MEASUREMENT

LIMITS

The width of a frequency band such that, below the lower and above the upper
frequency limits, the mean powers emitted are each equal to a specified percentage 0.5
% of the total mean power of a given emission.

TEST PROCEDURES
KDB 971168 D01 Power Meas License Digital Systems — Section 4.2

1. The occupied bandwidth was measured with the spectrum analyzer at the lowest,
middle and highest channels in each band and different modulation. The 99% and
-26dB bandwidth was measured and recorded.

. RBW = 1-5% of the expected OBW

. VBW = 3 x RBW

. Detector = Peak

. Trace mode = max. hold

abwiN
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TEST RESULTS
Temperature: 23.1C Humidity: 52.5% RH
Tested by: Dally Hong Test Date: April 14, 2021
Frequency Channel 99%BW(MHz) 26dB BW(MHz)
(MHz) QPSK | 16QAM QPSK | 16QAM
Band 4 Channel Bandwidth 1.4MHz
1710.7 19957 1.1027 0.9334 1.3242 1.1418
17325 20175 1.1027 0.9334 1.3155 1.1288
1754.3 20393 1.1027 0.9378 1.3285 1.1331
Band 4 Channel Bandwidth 3MHz
1711.5 19965 1.1027 0.9291 1.3068 1.1331
1732.5 20175 1.1027 0.9291 1.3150 1.1196
1753.5 20385 1.0984 0.9334 1.3072 1.1205
Band 4 Channel Bandwidth 5MHz
1712.5 19975 1.0941 0.9334 1.2200 1.1635
1732.5 20175 1.0984 0.9334 1.3285 1.1852
1752.5 20375 1.0984 0.9334 1.3202 1.1639
Band 4 Channel Bandwidth 10MHz
1715 20000 1.0941 0.9465 1.3068 1.3589
1732.5 20175 1.0941 0.9378 1.3068 1.2764
1750 20350 1.0941 0.9421 1.3068 1.3198
Band 4 Channel Bandwidth 15MHz
1717.5 20025 1.1071 0.9378 1.3459 1.4327
17325 20175 1.1071 0.9378 1.3415 1.4284
1747.5 20325 1.1071 0.9334 1.3459 1.1505
Band 4 Channel Bandwidth 20MHz
1720 20050 1.0984 0.9421 1.3329 1.3502
1732.5 20175 1.0984 0.9465 1.3415 1.3589
1745 20300 1.0984 0.9421 1.3285 1.2938
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26dB & OBW (99%) / QPSK
BW: 1.4MHz
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CH Low
Spectrum lmv I
Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kH=z
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 15.26 dBm
40 dBm 1.71111680 GHz
20 dem Occ Bwe 1.102749638 MH=z
mM2[1] -10.40 dBm
20 dBm M1 1.71003570 GH=z
D1 15.260 dBm X
P I i e i e e & i =
10 dBm L Wﬁ%\
0 dBm
= 5
10-derm 02 -10.740 dBm
-20 dBm
-30 dBm
-40 dem
Fz
-50 dBm Fll i
Start 1.7092 GHz 691 pts Stop 1.7122 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.71111568 GH=z 15.26 dBm
T1 1 1.71014863 GH=z 5.90 dBm Oco B 1.102749638 MHz
T2 1 1.71125137 GH=z 3.23 dBm
M2 1 1.7100357 GHz -10.40 dBm
D3 {a b= 1 1.3242 MHz 0.06 dB
f Jil Measuring... UERELLND e A
Date: 14 APR 2021 14:13:55
CH Mid
Spectrum In::[v l
Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 53.2 ps & VYBW 100 kHz Mode Auto FFT
@ 1Pk View
mM1[1] 14.72 dBm
40 dBm 1.73291680 GHz
20 dBm Occ Bw 1.102749638 MHz
M2[1] -10.62 dBm
o0 dBm M1 1.73184440 GHz
D1 14.720 dBm TV Y e e c— T ¥
10 dem —
0 dBem
5 b
| !
=10dRs D2 -11.220 dBm — |
-z20 dem
-30 dBm
-40 dBm
Fz
-50 dBm Fll i
Start 1.731 GH=z 691 pts Stop 1.734 GHz
Marker
Type | Ref | Trc | X-value Y-wvalue | Function Function Result |
M1 1 1.7329168 GHz 14.72 dBm
T1 1 1.7323194363 GHz 5.465 dBm ooco B 1.102749638 MHz
T2 1 1.73305137 GHz 7.96 dBm
M2 1 1.7212444 GH=z -10.63 dBm
D3 M2 1 1.3155 MHz -0.97 dB
[ ] [ Measuring... .---IIII. “ :;‘ftlltégnr_,zb: P
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CH High

Spectrum |
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(=)

Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kHz

Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
ri[1] 14.55 dBm
#0 dem 1.75461680 GHz
20 dem Occ Bwe 1.102749638 MHz
mM2[1] -11.67 dBm
20 dBm - 1.75352710 GHz
D1 14.550 dBm >
D e e .
10 dBm T ‘J'\nf\n,f’*qg
0 dBm
= el
=10 dBm D2 -11.450 dBmE =
_/—/
-20 dB
-30 dBm
-40 dem
F2
-50dBm Fll i
Start 1.7527 GHz 691 pts Stop 1.7557 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7545168 GH= 14.55 dBm
T1 1 1.75364863 GHz G6.24 dBm oo Bw 1.102749638 MHz
T2 1 1.75475137 GHz 7.74 dBm
M2 1 1.7535271 GHz -11.67 dBm
D3 M2 1 1.2285 MHz -0.31 de
T —
| Measurng.. WALLLLLLD WA Gl
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Spectrum | Imv l
Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 563.2 g5 & ¥YBW 100 kHz Mode Auto FFT
@ 1Pk View
mM1[1] 14.90 dBm
40 dBm 1.71052700 GHz
20 dBm Occ Bw 1.102749638 MHz
mM2[1] -10.38 dBm
20 dBm b 1.71021440 GHz
D1 14.900 dBm s
WW
10 dBm }r\/\f\f g2
0 dBm
2
€]
=108 D2 -11.100 dBm by
-20 dBm ——
-30 dBm
-40 dBm
Fz2
-50 dBm Fll i
Start 1.70937 GH=z 691 pts Stop 1.71237 GHz
Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function Function Result |
M1 1 1.710527 GH=z 14,90 dBm
T1 1 1.71021863 GHz 7.02 dBm ooco B 1.102749638 MHz
T2 1 1.71142137 GHz 7.92 dBm
M2 1 1.7102144 GH=z -10.38 dBm
D32 M2 1 1.32068 MHz -0.63 dB
( Jil Measuring... WURNEECED W A A
Date:14 APR .2021 15:20:42
CH Mid
Spectrum | lmv I
Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kH=z
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 14.42 dBm
40 dBm 1.73228680 GHz
20 dem Occ Bwe 1.102749638 MHz
mM2[1] -11.37 dBm
20 dBm M1 1.73121060 GHz
D1 14.420 dBm X
ot el e e
10 dBm T J\JMQ
0 dBm
5 [
! €l
=10 dfm D2 -11.520 dem
-20 dBm
]
-30 dBm
-40 dem
Fz
-50 dBm Fll i
Start 1.73037 GHz 691 pts Stop 1.73337 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7322868 GH=z 14.42 dBm
T1 1 1.73131863 GH=z 5.68 dBm Oco B 1.102749638 MHz
T2 1 1.73242137 GH=z 7.56 dBm
M2 1 1.7312106 GHz -11.37 dBm
D3 [P 1 1.315 MHz -0.32 dB
i 047142021
[ ][ Measuring... .-IIIIII. “ 03;;4:;8 DM %
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CH High

Spectrum | |n§[|

Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kHz

Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
ri[1] 14.59 dBm
40 dem 1.75318680 GHz
20 dem Occ Bwe 1.098408104 MHz
mM2[1] -11.32 dBm
20 dBm - 1.75212140 GHz
D1 14.590 dBm LI T L e ——— L 2
e
10 dBm ] Q"‘-J\f\/“qg
0 dem
=Lodam D2 -11.410 dBm ;\
-20 dem
Ww_ﬂi M
-40 dem
Fz2
-50dBm Fll i
Start 1.75127 GHz 691 pts Stop 1.75427 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7531868 GH= 14.59 dBm
T1 1 1.75222297 GHz 3.24 dBm oo Bw 1.095403104 MHz
T2 1 1.75332137 GHz 7.75 dBm
M2 1 1.7521214 GH=z -11.32 dBm
D3 M2 1 1.2072 MHz -0.92 de
—
| Measurng.. WALLLLLLD WA Glalen
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Spectrum | Imv l
Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 563.2 g5 & ¥YBW 100 kHz Mode Auto FFT
@ 1Pk View
mM1[1] 19.70 dBm
40 dBm 1.71054250 GHz
20 dBm Occ Bw 1.094066570 MHz
1 mM2[1] -5.70 dBm
20 dg 01 19.700 dBm '\L/ﬂ 1.71018000 GHz
WA BV VASRavy
10 dem T \\
0 dBm
e T3
02 -5.300 dBm s
-10 dBm /—/L/
I —
-
-20 de )
-30 dBm
-40 dBm
Fz
-50 dBm Fﬁ ii
Start 1.70929 GHz 691 pts Stop 1.71229 GHz
Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function | Function Result |
M1 1 1.7105425 GHz 19.70 dBm
T1 1 1.71024297 GHz 7.86 dBm ooco B 1.09406657 MHz
T2 1 1.71123703 GHz 2.86 dBm
M2 1 1.71018 GH= -5.70 dBm
D32 M2 1 1.22 MHz -0.07 dB
[ i Measurina..  WNLLLLOED W6 soom
Date:14 APR .2021 15:52:33
CH Mid
Spectrum | lmv I
Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kH=z
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 15.68 dBm
40 dBm 1.73120680 GHz
20 dem Occ Bwe 1.098408104 MHz
mM2[1] -10.55 dBm
=0 dBm M1 1.73012830 GHz
D1 15.680 dBm X
WW |
10 dBm }, \NJER
0 dBm
10-dB 5
02 -10.320 dBm
__ﬁ_//
-30 dBm
-40 dem
Fz2
-50 dBm Fll i
Start 1.72920 GHz 691 pts Stop 1.73229 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7312068 GH=z 15.68 dBm
T1 1 1.73023863 GHz 7.17 dBm Oco B 1.098405104 MHz
T2 1 1.73133703 GH=z 9.50 dBm
M2 1 1.7301283 GHz -10.55 dBm
D3 [P 1 1.3285 MHz 0.25 dB
f Jil Measuring... UERELLLED e 0rezzaPM g
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CH High

Spectrum | |mv I
Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
rM1[1] 15.51 dBm
#0 dem 1.75120680 GHz
20 dem Occ Bwe 1.098408104 MHz
mM2[1] -10.43 dBm
20 dBm M1 1.75013600 GHz
D1 15.510 dBm *
R R
10 dBm }IW V\J\(\
0 dBm
D2
1E-l8 D2 -10.490 dBm3 e
/—\_/—"/
-30 dBm
-40 dem
F2
-50 dBm Fll i
Start 1.749290 GHz 691 pts Stop 1.75229 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7512068 GH= 15.51 dBm
T1 1 1.75023863 GHz 7.01 dBm Oco B 1.098405104 MHz
T2 1 1.75133703 GH=z 9.36 dBm
M2 1 1.750136 GHz -10.43 dBm
D3 [P 1 1.3202 MHz 0.01 dB
T —
| Measurmg @ALLLILD W6 oam
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BW: 10MHz
CH Low

Spectrum | In:vnl

Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 563.2 g5 & ¥YBW 100 kHz Mode Auto FFT
@ 1Pk View

mM1[1] 15.73 dBm

#0 dBm 1.71163680 GHz

30 dem Occ Bw 1.094066570 MHz

m2[1] -10.24 dBm

20 dBm M1 1.71058390 GHz
k&

01 15.730 dBm
WWM =
10 dem %

o o / \

ndn 3

B D2 -10.270 dBm
/—\F’_/

’;—2\/—0/"% \_\J—\_/\J_L_\/_,

-30 dBm

4

-0 dBm

50 dBm F1 .

Start 1.70972 GH=z 691 pts Stop 1.71272 GHz
Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function Function Result |
M1 1.7116268 GH=z 15.73 dBm
1.710687297 GHz 5.87 dBm ooco B 1.09406657 MHz
1.71176703 GHz 9.34 dBm
1.71052839 GH=z -10.24 dBm
1.32068 MHz 0.1z de

[ il Measuring... LLLRRECED e Nl y
25 %

4
i)
R R R

D3z rZ

Date: 14 APR 2021 16:225:30

CH Mid

Spectrum | lmv I
Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kH=z
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 15.67 dBm
40 dBm 1.72913680 GHz
20 dem Occ Bwe 1.094066570 MHz
mM2[1] -10.13 dBm
=0 dBm M1 1.72807430 GHz
D1 15.5670 dBm X
WW
10 dem ] W/Ei
0 dBm
5 B
+o-e8 D2 -10.330 dBm
| -2 6-dB ]
-30 dBm
-40 dem
Fz
-50 dBm Fll i
Start 1.72722 GHz 691 pts Stop 1.73022 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7291368 GH=z 15.67 dBm
T1 1 1.72817297 GHz 3.87 dBm Oco B 1.09406657 MHz
T2 1 1.72926703 GH=z 9.33 dBm
M2 1 1.7280743 GHz -10.13 dBm
D3 [P 1 1.3068 MHz 0.15 dB
f Jil Measuring... UERELLLED e 05a05:zr B g
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Spectrum | |mv I
Ref Level 45.50 dbm  Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
rM1[1] 15.48 dBm
#0 dem 1.74663680 GHz
20 dem Occ Bwe 1.094066570 MHz
mM2[1] -10.44 dBm
20 dBm M1 1.74557750 GHz
D1 15.480 dBm x
WWWW 2
10 dem X wﬁi
0 dBm
10 dBm \QS
D2 -10.520 dBry
= Bm
-30 dBm
-40 dem
F2
-50 dBm Fll i
Start 1.74472 GHz 691 pts Stop 1.74772 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1. 7466368 GH=z 15.438 dBm
T1 1 1.74567297 GHz 3.86 dBm Oco B 1.09406657 MHz
T2 1 1.74676703 GHz 9.12 dBm
M2 1 1.7455775 GHz -10.44 dBm
D3 [P 1 1.3068 MHz 0.08 dB

J1

Date: 14 APR 2021 17:19:45

Measuring...

IIIIIII-. ¥

—
04/14,/2021
05:10:45 DM

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS o= .

Report No.: T210308WO07-RP2 Rev.. 00

BW: 15MHz
CH Low

Spectrum | Imv l
Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 563.2 g5 & ¥YBW 100 kHz Mode Auto FFT
@ 1Pk View
mM1[1] 16.97 dBm
40 dBm 1.71102280 GHz
20 dBm Occ Bw 1.107091172 MHz
mM2[1] -8.85 dBm
20 dBm le 1.71080570 GHz
D1 16.970 dBm TWMWMWW
10 dem / \
0 dBm
i s
=IO e Dz -2.030 dBm
M e
| o1l ]
-30 dBm
-40 dBm
Fz2
-50 dBm Fll i
Start 1.70997 GH=z 691 pts Stop 1.71297 GHz
Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function Function Result |
M1 1 1.7110228 GHz 16.97 dBm
T1 1 1.71091428 GHz 9. 74 dBm ooco B 1.107091172 MHz
T2 1 1.71202137 GHz 9.96 dBm
M2 1 1.71080587 GH=z -8.85 dBm
D32 M2 1 1.2459 MHz 0.z29 dB
[ i Meazarina..  GNMMALLED We ooner
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CH Mid

Spectrum | l':%nl

Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kH=z

Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 16.71 dBm
40 dBm 1.72688640 GHz
20 dem Occ Bwe 1.107091172 MHz
mM2[1] -8.96 dBm
20 dBem M‘} 1.72580790 GH=z
D1 16.710 dBm TWMMNW
10 dBm i \
0 dBm
M;/ E]
=IO dET L2 —9."?{0/\9B£r
| o™ T
=2 T A=
-30 dBm
-40 dem
Fz2
-50dBm Fll i
Start 1.725 GHz 691 pts Stop 1.728 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7268864 GH=z 16.71 dBm
T1 1 1.72591389 GHz 9.39 dBm oo Bw 1.107091172 MH=z
T2 1 1.72702098 GHz 3.38 dBm
M2 1 1.7258079 GHz -8.96 dBm
D3 M2 1 1.2415 MHz 0.24 dB
[ ] [ Measuring... JRELDLRLLD s ey y
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SGS cosee

Report No.:  T210308W07-RP2
CH High

Page: 32 /105
Rev.: 00

Spectrum | |mv I
Ref Level 45.50 dbm  Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
ri[1] 16.55 dBm
#0 dem 1.74188800 GHz
20 dem Occ Bwe 1.107091172 MHz
mM2[1] -9.57 dBm
20 dBm L M1 1.74080550 GHz
O1 16.550 dBm
T [ [ ™" ]
10 dBm jy\ﬁbﬂ T!’\
0 dBm
\JZB
=to e D2 -9.450 dBm
20 - ey
-30 dBm
-40 dem
Fz2
-50dBm 'I:Il i
Start 1.73988 GH=z 691 pts Stop 1.74288 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.741888 GH= 16.55 dBm
T1 1 1.74091111 GHz 3.91 dBm oo Bw 1.107091172 MH=z
T2 1 1.74201821 GHz 9.43 dBm
M2 1 1.7408055 GHz -9.57 dBm
D3 M2 1 1.2459 MHz 0.11 dB
T —
I Measuring...  QNENNENED 06iais2 BN 7
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SGS o=

Report No.: T210308WO07-RP2

BW: 20MHz
CH Low

Page: 33 /105
Rev.: 00

Spectrum | Imv l
Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 563.2 g5 & ¥YBW 100 kHz Mode Auto FFT
@ 1Pk View
mM1[1] 15.52 dBm
40 dBm 1.71231680 GHz
20 dBm Occ Bw 1.098408104 MHz
mM2[1] -10.40 dBm
20 dBm M1 1.71123830 GHz
D1 15.520 dBm >
meﬁ—f
10 dem }, \/\—/E'i
a0 dBrm
2 =]
oA D2 -10.480 dBm \_\_\r\ﬁ/\
| A20-dBm =y
-30 dBm
-40 dBm
Fz
-50 dBm Fll i
Start 1.7104 GH=z 691 pts Stop 1.7134 GHz
Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function Function Result |
M1 1 1.7122168 GHz 15.52 dBm
T1 1 1.71124863 GHz 7.51 dBm ooco B 1.092402104 MH=z
T2 1 1.71244703 GHz 9.27 dBm
M2 1 1.71122832 GH=z -10.40 dBm
D32 M2 1 1.2329 MHz -0.16 dB
[ J1 Measuring...  GRNNSNCED we GRLUECL
Date: 14 APR .2021 19:04:44
CH Mid
Spectrum | lmv I
Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kH=z
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 16.76 dBm
40 dBm 1.72481680 GHz
20 dem Occ Bwe 1.098408104 MHz
mM2[1] -9.28 dBm
20 dBem . M‘} 1.72373510 GH=z
D1 16.760 dB
m TWW \’\JE?E
10 dem / \
0 dBm
= e
—Lodem D2 _g'?ji/@rr“: E\’\\ﬂ/\
| 20 e M‘-’\
-30 dBm
-40 dem
Fz
-50 dBm Fll i
Start 1.7229 GHz 691 pts Stop 1.7259 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7248168 GH=z 16.76 dBm
T1 1 1.72384863 GH=z 3.81 dBm Oco B 1.098405104 MHz
T2 1 1.72494703 GH=z 10.49 dBm
M2 1 1.7237351 GHz -9.28 dBm
D3 [P 1 1.3415 MHz -0.22 dB
i 04714/2021
[ ][ Measuring... .-IIIIII. “ 07:/13:49 DM %
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Report No.:  T210308W07-RP2
CH High

Page:
Rev.:

34 /105
00

J1

Date: 14 APR 2021 1922125

Measuring...

| PR ™

y—
047142021
0F:21:25 PM

¥

Spectrum | |mv I
Ref Level 45.50 dbm  Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
rM1[1] 15.26 dBm
#0 dem 1.73731680 GHz
20 dem Occ Bwe 1.098408104 MHz
mM2[1] -10.45 dBm
20 dBm M1 1.73623970 GHz
D1 15.260 dBm s
|
! I A e A Tane e
10 dem \
0 dBm
¥2/ NS E]
10 dem D2 -10.740 dBrn k\,\/\
Jzﬂ-d@_,n_}x—
-30 dBm
-40 dem
F2
-50 dBm Fll i
Start 1.7354 GHz 691 pts Stop 1.7384 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7373168 GH= 15.26 dBm
T1 1 1.73634863 GHz 7.38 dBm Oco B 1.098405104 MHz
T2 1 1.73744703 GHz 9.04 dBm
M2 1 1.7362397 GHz -10.45 dBm
D3 [P 1 1.3285 MHz 0.19 dB
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Report No.: T210308WO07-RP2

26dB & OBW (99%) / 160AM
BW: 1.4MHz

35 /105
00

Page:
Rev.:

CH Low
Spectrum | ||:|:|:[v I
Ref Level 45.50 dBm Offset 15.50 dBé & RBW 30 kHz
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
rM1[1] 15.87 dBm
#0 dem 1.71027570 GHz
Occ Bwe 933.429811867 kHz
30 dem
mM2[1] -10.01 dBm
=0 dBm na 1.71003140 GHz
D1 15.870 dBm X
SN Ty e W
10 dEm i I =
0 dBm
s s
ek 02 -10.120 dBm F: %
-20 dBm
e
L avam-—
-40 dem
F2
-50 dBm 'Tll i
Start 1.70911 GH=z 691 pts Stop 1.71211 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function Function Result |
M1 1 1.71027E57 GH=z 15.87 dBm
T1 1 1.71014546 GHz 7.75 dBm Oco B 933.42958115867 kHz
T2 1 1.71107889 GH=z 5.67 dBm
M2 1 1.7100314 GHz -10.01 dBm
D3 [P 1 1.1418 MH=z -0.49 db
. 04/14,/2021
[ ][ Measuring... -------.. “ 02:16:01 PM i
Date: 14 APR 2021 14:16:01
CH Mid
Spectrum | ||:|:|:[v l
Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 320 kH=z
Att 45 dB SWT 53.2 ps & ¥YBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 15.56 dBm
#0 dBm 1.73207570 GHz
Occ Bw 033.429811867 kHz
30 dem
M2[1] -10.19 dBm
20 dBm I\J|'1 1.73184010 GH=z
D1 15.560 dBm
| e T e
10 dBm Tf[\m/ i g
0 dBem
z \313
el D2 -10.440 dBm
-20 dBm S %
PNl e
Bm
-40 dBm
Fz2
-50 dBm |F|1 i
Start 1.73091 GH=z 691 pts Stop 1.73391 GHz
Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function Function Result |
M1 1 1.73207E57 GHz 15.56 dBm
T1 1 1.7323194546 GHz V.66 dBm ooco B 933.429811867 kH=z
T2 1 1.73287889 GHz 5.53 dBm
M2 1 1.7212401 GH=z -10.19 dBm
D32 M2 1 1.1z2858 MHz 0.z29 dB

[ J1

Date: 14 APR .2021 14:43:41
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SGS crs: .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |mv I
Ref Level 45.50 dbm  Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk Max
rM1[1] 15.52 dBm
#0 dem 1.75404800 GHz
Occ Bwe 937.771345876 kHz
30 dem
mM2[1] -10.13 dBm
20 dBm ras 1.75353570 GHz
D1 15.520 dBm % Y
P A Rl e
10 dem
0 dBm
10-dB . 2
02 -10.420 dBm
L —
20 dBm—] ]
-30 dBm
-40 dem
F2
-50 dBm Fll i
Start 1.7527 GHz 691 pts Stop 1.7557 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.754048 GH= 15.52 dBm
T1 1 1.75363994 GH=z 5.45 dBm Oco B 937.7713455876 kHz
T2 1 1.75457771 GHz 5.77 dBm
M2 1 1.7535357 GHz -10.13 dBm
D3 [P 1 1.1331 MHz 0.20 dB
T —
I Measuring...  QNENNENED 030221 B 7

Date: 14 APR 2021 15:02:21

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS o=

Report No.: T210308WO07-RP2

BW: 3MHz
CH Low

Page: 37 /105
Rev.: 00

Spectrum | Imv l
Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 563.2 g5 & ¥YBW 100 kHz Mode Auto FFT
@ 1Pk View
mM1[1] 15.31 dBm
40 dBm 1.71047180 GHz
20 dBm Occ Bw 029.088277858 kHz
mM2[1] -10.44 dBm
20 dBm poiph 1.71020570 GHz
D1 15.310 dBm
NPT WP Sy W P
10 dem Tfr\_’_/ i
0 dBm
2// \ha
10-clBm D2 -10.690 dBm
-20 dem “"f
L] o m— ]
Bm
-40 dBm
Fz2
-50 dBm '|:|1 i
Start 1.70928 GH=z 691 pts Stop 1.71228 GHz
Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function Function Result |
M1 1 1.7104718 GH=z 15.31 dBm
T1 1 1.71021546 GHz V.84 dBm ooco B 929,.088277858 kHz
T2 1 1.71124454 GHz 7.33 dBm
M2 1 1.71020587 GH=z -10.44 dBm
D32 M2 1 1.13221 MHz 0.05 dB
[ i Measurna. WRLLLLLLD Wl s
Date:14 APR 2021 15:22:23
CH Mid
Spectrum | lmv I
Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kH=z
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 14.94 dBm
40 dBm 1.73144570 GHz
20 dem Occ Bwe 929.088277858 kHz
mM2[1] -10.72 dBm
20 dBm b 1.73121930 GH=z
01 14.940 dBm X Ly =g
10 dBm Tffw/ e =
0 dBm
g \ma
-l0derm D2 -11.060 dBm=—] g
-20 dBm f
bt | [
= m
-40 dem
Fz2
-50 dBm Fll i
Start 1.73028 GH=z 691 pts Stop 1.73328 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function Function Result |
M1 1 1.73144E57 GH=z 14.94 dBm
T1 1 1.73131546 GHz 7.57 dBm Oco B 929.0832775858 kHz
T2 1 1.73224454 GHz 5.93 dBm
M2 1 1.7312193 GHz -10.72 dBm
D3 [P 1 1.1195 MHz -0.62 dB

( J1
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Measuring...

| CECEET E°

0:414,/2021
03:36:12 DM

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS crs: .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |mv I
Ref Level 45.50 dbm  Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
ri[1] 14.65 dBm
#0 dem 1.75261920 GHz
Occ Bwe 933.429811867 kHz
30 dem
mM2[1] -11.49 dBm
20 dBm - 1.75212140 GHz
D1 14.650 dBm >
oo ]
10 dem TfMW L,u_f\,{rK
0 dBm
5
=10 dBm D2 -11.350 dBm :
-20 dem
m%
-30 dBm
-40 dem
Fz2
-50dBm |F|1 i
Start 1.75118 GH=z 691 pts Stop 1.75418 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.75256192 GH=z 14.65 dBm
T1 1 1.75221111 GH=z 5.85 dBm oo Bw 933.429811867 kHz
T2 1 1.75314454 GHz G6.42 dBm
M2 1 1.7521214 GH=z -11.49 dBm
D3 M2 1 1.1205 MHz 0.05 dbe
= 04, 14,2021
]_[ Measuring... [ HNNNNNND W 03:30:03PM 5
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Report No.: T210308WO07-RP2

BW: 5MHz
CH Low

Spectrum |

39 /105
00

Page:
Rev.:

(=)

Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 563.2 g5 & ¥YBW 100 kHz Mode Auto FFT
@ 1Pk View
mM1[1] 13.28 dBm
40 dBm 1.71090840 GHz
20 dBm Occ Bw 033.429811867 kHz
mM2[1] -12.74 dBm
20 dBm T 1.71011920 GHz
D1 12.220 dBm ¥
10 dem - T ‘K
0 dBm /
-10 dBm e
02 -12.720 dBm ;m“/—\
-20 dem W
W/
= dBm
-40 dBm
Fz
-50 dBm 'Tll “
Start 1.7092 GH=z 691 pts Stop 1.7122 GHz
Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function | Function Result |
M1 1 1.7109084 GHz 13.28 dBm
T1 1 1.71023546 GHz 5.07 dBm ooco B 933.429811867 kH=z
T2 1 1.71116889 GHz 4.82 dBm
M2 1 1.7101192 GH=z -12.74 dBm
D32 M2 1 1.16325 MHz 0.63 dB
( Jil Measuring... EUENEERED A A
Date:14 APR .2021 15:54:18
CH Mid
Spectrum | lmv I
Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kH=z
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 15.47 dBm
40 dBm 1.73090840 GHz
20 dem Occ Bwe 0933.429811867 kHz
mM2[1] -10.60 dBm
20 dBm ¥l 1.73012400 GH=z
D1 15.470 dBm X
-
10 dBrm )—,{Mﬂ w{
0 dBm
P4 N
10-derm 02 -10.530 dBrm=—]
-20 dBm e M
~F0°dBm
-40 dem
Fz
-50 dBm 'Tll ii
Start 1.7292 GHz 691 pts Stop 1.7322 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7309084 GH=z 15.47 dBm
T1 1 1.73023546 GHz 3.32 dBm Oco B 933.42958115867 kHz
T2 1 1.731168589 GH=z 7.04 dBm
M2 1 1.730124 GHz -10.60 dBm
D3 [P 1 1.1852 MHz -0.11 dB
i 04714/2021
[ ][ Measuring... -------l. “ 04;‘;5:;2 DM %
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SGS crs: .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kHz

Att 45 dB SWT £3.2 s @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
MI[1] 13.90 dBm
40 dém 1.75090840 GHz
Occ Bw 933.429811867 kHz
20 dem
M2[1] -12.03 dBm
o0 dBm . 1.75012300 GHz
D1 12.900 dém X

0 dem 7 ‘K
10 dBrm—fF—— 2/ \’
= D2 -12.100 dBm

-20 dBm tani IEAASYEN

| HW
3 dBm naVETN
-40 dBm
F2
-50dBm 'I:Il “
Start 1.7492 GHz 691 pts Stop 1.7522 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7509084 GH=z 13.90 dBm
T1 1 1.75023546 GHz G5.68 dBm oo Bw 933.429811867 kHz
T2 1 1.75116889 GHz 5.47 dBm
M2 1 1.¥50123 GHz -12.03 dBm
D3 M2 1 1.1639 MHz -0.17 dB

—
04/14,/2021
04:11:40 DM

]_[ Measuring...
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Report No.: T210308WO07-RP2 Rev.. 00

BW: 10MHz
CH Low

Spectrum | In:vnl

Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz

Att 45 dB SWT £3.2 s @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
MI[1] 16.63 dBm
40 dBm 1.71070020 GHz
20 dBm Occ Bw 946.454413893 kHz
M2[1] -9.48 dBm

1 1.71047100 GHz
D1 16.620 dBm e = h

[+]
¥
10 dem T; K
a0 dBrm
= \\
H

=IO D2 79.3239\95'. =

20 dem

o

-20 dem
-30 dBm
-40 dBm
Fz
-50 dBm Fll i
Start 1.70963 GHz 691 pts Stop 1.71263 GHz
Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function Function Result |
M1 1 1.7107002 GHz 16.63 dBm
T1 1 1.710685243 GHz 7.39 dBm ooco B 946, 454413893 kHz
T2 1 1.711598389 GHz 5.80 dBm
M2 1 1.710471 GH=z -9.438 dBm
D32 M2 1 1.35289 MHz 0.27 de
i 04/14/2021
[ ][ Measuring... .---IIII. “ 04:31:21 PM &

Date: 14 APR .2021 16:31:21

CH Mid

Spectrum | l':%nl

Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kH=z

Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 16.74 dBm
40 dBm 1.72820020 GHz
20 dem Occ Bwe 937.771345876 kHz
mM2[1] -9.09 dBm
20 dBm : N'I'l 1.72804820 GH=z
D1 16.740 dBm
T =4
10 dBm /7]"( \nﬁf\i\
0 dBm
D=
- Lo deTm L2 —9."?{\0/51;5:5
/\/_,_ﬁ P
| -20 dem
-30 dBm
-40 dem
Fz2
-50dBm 'Tll i
Start 1.72713 GH=z 691 pts Stop 1.73013 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7282002 GH=z 16.74 dBm
T1 1 1.72815677 GHz 3.41 dBm oo Bw 937 . 7713456870 kHz
T2 1 1.72909454 GHz 8.57 dBm
M2 1 1.7280482 GHz -9.09 dBm
D3 M2 1 1.2¥64 MHz 0.05 dB
f Jil Measuring... UERELLLED e 0sw0zzabM g
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SGS ccs:

Report No.: T210308WO07-RP2

CH High

Spectrum |

Page: 42 /105
Rev.: 00

(=)

Ref Level 45.50 dBm
Att 45 dB

SWT

Offset 15.50 dB & RBW 30 kHz
63.2 ps @ VBW 100 kHz

Mode Auto FFT

@ 1Pk View

ri[1]

40 dem

Occ Bwe

30 dem

M2[1]

20 dem

16.96 dBm
1.74570020 GHz
942.112879884 kHz
-9.11 dBm
1.74550800 GHz

D1 16.960 dBm fat
7y

AT

10 dBm

\

0 dBm

/_M_A/J"_\/

3
—IOrdETTn D2 -9.040 dBmss=_t
|

;20 den-

-30 dBm

-40 dBm

-50 dBm

F
il

Start 1.74463 GHz

601 pts

Stop 1.74763 GHz

Marker
Type | Ref | Trc |

¥-wvalue |

Y-value |

Function |

Function Result |

M1

4
]
S

D3 M2

1.74E57002 GH=
1.74565243 GHz
1.74659454 GHz
1.7¥45508 GH=z
1.2198 MHz

16.96 dBm
7.63 dBm
3.560 dBm

-9.11 dBm
-0.14 dB

oo Bw

942.112879884 kHz

J1
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Report No.: T210308WO07-RP2 Rev.. 00

BW: 15MHz
CH Low

Spectrum | In:vnl

Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 563.2 g5 & ¥YBW 100 kHz Mode Auto FFT

@ 1Pk View

MI[1] 16.62 dBm
40 dém 1.71158840 GHz
Occ Bw 937.771345876 kHz
30dem

M2[1] -9.59 dBm

20 dem 11 1.71075360 GHz
- w

D1 16.620 dBm i T

10 dem )7
a0 dBrm
e A -

=IO D2 fg.ﬁ-iE/l_lflfrg_’@D'. = ]

-20 dem
e

-30 dBm

-l

-0 dBm

-50 dBm
Start 1.70988 GH=z 691 pts Stop 1.71288 GHz

T
—

Marker
Type | Ref | Trc | ¥-value | Y-wvalue | Function Function Result |
M1 1.7115284 GHz 16.62 dBm
1.71090677F GHz 2.05 dBm ooco B 937. 771345876 kHz
1.711284454 GHz 2.04 dBm
1.7107E536 GH=z -9.59 dBm
1.4327 MHz -0.06 dB

4
i)
R R R

D3| Mz
[ il Measuring... LLLRELCED i i y
‘3a: %

Date: 14 APR 2021 17:39:20

CH Mid

Spectrum | l':%nl

Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kH=z

Att 45 dB SWT £3.2 ps @ VBW 100 kHz  Mode auto FET
@ 1Pk Yiew
M1[1] 16.82 dBm
40 dem 1.72658840 GH=z
30 dem Occ Bw 937.771345876 kH=z
M2[1] -9.02 dBm
20 dBm M'1 1.72575580 GH=z

D1 16.220 dBm #M -1,,/-\,“:“__:2

10 dBm ] \
0 dBm
\F\L D=

- Lo deTm 02 -9.180 dBm 3

N
20 deow- i

4

Il

-30 dBm
-40 dBm
Fz2
-50 dBm FIlI i
Start 1.72488 GHz 691 pts Stop 1.72788 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7265884 GHz 16.82 dBm
T1 1 1.72590677 GHz 3.03 dBm oo Bw 937 . 7713456870 kHz
T2 1 1.72684454 GHz 3.24 dBm
M2 1 1.7257558 GHz -9.02 dBm
D3 M2 1 1.4284 MHz 0.03 dB
[ ] [ Measuring... JRELDLRLLD s e y
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Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 45.50 dBm Offset 15.50 dB & RBW 30 kHz

Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
ri[1] 18.64 dBm
40 dem 1.74116730 GHz
Occ Bwe 933.429811867 kHz
30 dem .
mM2[1] -6.93 dBm
A dRm—— ) 1o ean Ko e 1.74080550 GHz
' ' L S ]
T\_}(M U\/-\‘T_z
10 dBm / \
oo D2 -7.260 dBm IE \D}‘f
-10 dem N,,——’\A
-20 dB
-30 dBm
-40 dBm
F2
-50 dem FL
Start 1.73988 GHz 691 pts Stop 1.74288 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7411673 GH=z 18.64 dBm
T1 1 1.74091111 GHz 9.56 dBm oo Bw 933.429811867 kHz
T2 1 1.74184454 GHz 3.24 dBm
M2 1 1.7408055 GHz -6.93 dBm
D3 M2 1 1.1505 MHz 0.23 db
. 04, 14,2021
]_[ B 06:30:28 PM 5
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BW: 20MHz
CH Low

Spectrum | In:vnl

Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kHz

Att 45 dB SWT 62.2 ps @ VWBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 15.86 dBm
40 dém 1.71174530 GHz
20 dBm Occ Bw 942.112879884 kHz
mM2[1] -9.87 dBm
0 dBm e 1.71117320 GHz
D1 15.520 dBm X
10 dem Tf( I
0 dBm
-/
2
10 dbm D2 -10.140 dBm-—] =
gb,—/‘\,ﬂ
e o)
-20 dB
-30 dBm
-40 dem
Fz
50 dBm Fﬁ i
Start 1.71028 GHz 691 pts Stop 1.71328 GHz
rMarker
Type | Ref | Trc | ¥-value | Y-wvalue | Function Function Result |
TL 1 1.7117453 GHz 15.86 dBm
T1 1 1.71134151 GHz 7.66 dBm Occ Bw 042.112879884 kHz
T2 1 1.71228362 GHz 6.21 dBm
M2 1 1.7111732 GHz -9.87 dBm
CEIE 1 1.3502 MHz -0.68 dB
[ i Measurina.. WLLLLLIED W6 Seenm

Date: 14 APR 2021 19:06:22

CH Mid

Spectrum | l':%nl

Ref Lewvel 45.50 dBm Offset 15.50 dB & RBW 30 kH=z

Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] 17.00 dBm
40 dBm 1.72424490 GHz
20 dem Occ Bwe 946.454413893 kHz
mM2[1] -9.23 dBm
20 dBm TR M'1 1.72366120 GH=z
. m
T
10 dBm j}/ _—ﬁ‘djqk
0 dBm
= _/_/‘/ L
—rrHETT— D2 -9.000 dim
" o™ \_\W“'“’\f\_/"-\n
| -20_dBem
-30 dBm
-40 dem
Fz2
-50dBm Fll i
Start 1.72281 GH=z 691 pts Stop 1.72581 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7242449 GH=z 17.00 dBm
T1 1 1.72384111 GHz 3.80 dBm oo Bw 940, 4544135893 kHz
T2 1 1.72478757 GHz G6.27 dBm
M2 1 1.7236612 GHz -9.23 dBm
D3 M2 1 1.2589 MHz 0.36 dB
[ ][ Measuring... -------l. “ :;l:/lls‘:/l‘gng'; y
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CH High

Spectrum | |mv I
Ref Level 45.50 dbm  Offset 15.50 dB & RBW 30 kHz
Att 45 dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk View
rM1[1] 15.59 dBm
#0 dem 1.73674490 GHz
Occ Bwe 942.112879884 kHz
30 dem
mM2[1] -10.48 dBm
20 dBm Pt 1.73622230 GHz
D1 15.590 dBm X
10 dBm T}}( %\TK
0 dBm
= \b\
[2
1ode o2 mwmjvgf/ VQ
20 dBm- o™
-30 dBm
-40 dem
Fz
-50dBm ':”1 i
Start 1.73531 GH=z 691 pts Stop 1.73831 GHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 1.7367449 GH=z 15.59 dBm
T1 1 1.73634111 GH=z 7.30 dBm Oco B 942,.1128379584 kHz
T2 1 1.73728323 GH=z 5.10 dBm
M2 1 1.7362223 GHz -10.48 dBm
D3 [P 1 1.2938 MHz 0.37 db
= 04, 14,2021
]_[ Measuring...  EERRESNE i 07:22:11PM 5
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8.4 PEAK TO AVERAGE POWER RATIO

LIMIT

In measuring transmissions in this band using an average power technique,
peak-to-average power ratio (PAPR) of the transmission may not exceed 13 dB.

TEST PROCEDURES

1. According to KDB 971168DO01.

2. The EUT was connect to spectrum analyzer and call box.

3. Set the CCDF function in spectrum analyzer.

4. The highest RF output power were measured and recorded the maximum PAPR level
associated with a probability of 0.1%.

5. Record the Peak to Average Power Ratio.
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TEST RESULTS

LTE Band 4
Temperature: 23.1C
Tested by: Dally Hong

Humidity:
Test Date:

CHANNEL BANDWIDTH: 1.4MHz / QPSK / Full RB

Page: 48 /105
Rev.: 00
52.5% RH
April 14, 2021

Channel FREQUENCY PEAK TO AVERAGE RATIO
(MHz) (dB)
19957 1710.7 8.00
20175 1732.5 841
20393 1754.3 536

CHANNEL BANDWIDTH:

3MHz / QPSK / Full RB

ErEmnel FREQUENCY PEAK TO AVERAGE RATIO
(MHz) (dB)
19957 1710.7 8.06
20175 1732.5 4.75
20393 1754.3 6.75

CHANNEL BANDWIDTH:

5MHz / QPSK / Full RB

Channel FREQUENCY PEAK TO AVERAGE RATIO
(MHz) (dB)
19957 1710.7 817
20175 1732.5 8.49
20393 1754.3 574
CHANNEL BANDWIDTH: 10MHz / QPSK / Full RB
SlrEmmal FREQUENCY PEAK TO AVERAGE RATIO
(MHz) (dB)
19957 1710.7 8.49
20175 1732.5 8.26
20393 1754.3 8.70
CHANNEL BANDWIDTH: 15MHz / QPSK / Full RB
Channel FREQUENCY PEAK TO AVERAGE RATIO
(MHz) (dB)
19957 1710.7 855
20175 1732.5 6.26
20393 1754.3 829
CHANNEL BANDWIDTH: 20MHz / QPSK / Full RB
SrEmmal FREQUENCY PEAK TO AVERAGE RATIO
(MHz) (dB)
19957 1710.7 8.55
20175 1732.5 8.49
20393 1754.3 8.58

Note: We selected worst case to performed test in middle channel, the results can be meet other channel.

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -




SR

T210308W07-RP2

Page:

Report No.: Rev.:

LTE Band 4

QPSK /RB =6, RB Offset =0
BW: 1.4MHz
CH Low

Spectrum |

49 /105
00

Offset 15.50 dB
AQT 2.3 ms & RBW 3 MH=z

Ref Level 20.00 dBm
= ALt 30 dB

@1Sa View

CF 1.7107 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function samples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01%
Trace 1 16.80 dBm 25.14 dBm 5.34 dB +4.84 dB 7.30 dB 5.00 dB 5.20 dB
— T —
i | Measuring... WRESRERNE e oo

Date:14 APR 2021 14:220:34

CH Mid

Spectrum |

Offset 15.50 dB
AQT 2.2 ms & RBW 32 MHz

Ref Level 20.00 dBm
= ALt 30 dB

@15a Yiew

CF 1.7325 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | Crest | 1090 | 1% | 0.1%0 | 0.01%
Trace 1 -40.43 dBm -30.41 dBm 10.03 dB 3.68 dB 6.64 dB 3.41 dB 9.45 dB
—

]_[ ] Measuring... C PP W] :;4};:13':._‘2': y

Date: 14 APR 2021 14:40:12
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CH High

Spectrum | |:%1|

Ref Level Z0.00 dBm Offset 15,50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=z
@15a View

CF 1.7542 GHz Mean Pwr + 20.00 dB
Complementary Gumulative Distribution Function sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 19.55 dBm 25.20 dBm 5.65 dB 2.90 dB 4.81 dBb 5.36 dB 5.57 dB
T —
1 ] measuring..@EERRNEEN W DU

Date: 14 APR 2021 15:06:27
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BW: 3MHz
CH Low

Spectrum |

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.2 ms & RBW 3 MHz

@15a View

CF 1.7115 GHz

Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB

Samples: 100000
Mean | Peak | Crest | 100%6 | 1920 | 0.1%0 | o0.010%% |
Trace 1 16.20 dBm 24,52 dBm 2.33 dB 4.87 dB 7.20 dB 2.06 dB 2,29 dB

—
04/14°2021
03:23:12 PM

J1

Date: 14 APR 2021 15:223:13

CH Mid
Spectrum |

Measuring... C PP ]

]

HE

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=
@1Sa View

CF 1.7325 GH=z
Complementary Gumulative Distribution Function

Mean Pwr + 20.00 dB

sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 12,36 dBm 24,32 dBm 4,96 dB 2.61 db 4.26 db 4,75 dB 4,96 db

y—
047142021
03:32:58 PM

J1

Date: 14 APR 2021 15:32:58

]

Measuring...
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CH High

Spectrum | |:%1|

Ref Level Z0.00 dBm Offset 15,50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=z
@15a View

CF 1.7534 GH=z Mean Pwr + 20.00 dB
Complementary Gumulative Distribution Function sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 17.30 dBm 24.31 dBm 7.01 di 3.86 dB 6.06 dBb 6.75 db 5.99 dB
T —
I | Measuring.. @RRRREELD it v
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BW: 5MHz
CH Low

Spectrum |

T210308W07-RP2

SR

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.2 ms & RBW 3 MHz

@15a View

CF 1.7125 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000
Mean | Peak | Crest | 100%6 | 1920 | 0.1%0 | o0.010%% |
Trace 1 [ -40.46 dBm | -20.64 dBm 0.82 dB .65 dB 6.55 dB 2.17 dB 0.45 dB

J1

—
047142021

] Measuring...

Date: 14 APR .2021 15:55:21

CH Mid
Spectrum |

03:55:20 PM

HE

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=
@1Sa View

CF 1.7325 GHz

Mean Pwr + 20.00 dB

Complementary Gumulative Distribution

Function

sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 [ -40.51 dBrm | -30.27 dBm 10,14 dB 3.65 db 6.70 db 8.49 dB 9,80 db

J1

y—
04/14,/2021

] Measuring...

Date: 14 APR 2021 16:00:12
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CH High

Spectrum | |:%1|

Ref Level Z0.00 dBm Offset 15,50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=z
@15a View

CF 1.7525 GH=z Mean Pwr + 20.00 dB
Complementary Gumulative Distribution Function sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 14.68 dBm 20.95 dBm 6.27 dB 3.48 dB 5.25 dB 5.74 db 6.17 dB
T —
I | Measuring.. @RRRREELD it e
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BW: 10MHz
CH Low

Spectrum |

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.2 ms & RBW 3 MHz

@15a View

CF 1.715 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | Crest | 100%6 | 1920 | 0.1%0 | o0.010%% |
Trace 1 -0.73 dBm g.21 dBm 5.94 dB 5.39 dB 7.54 dB 5.49 dB §.90 dB

—
0471472021

Measuring... 04:23:03 PM

J1

Date: 14 APR 2021 16:23:03

CH Mid

Spectrum |

]

HE

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=
@1Sa View

CF 1.7325 GHz Mean Pwr + 20.00 dB

Complementary Gumulative Distribution Function sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 -0.39 dBm 8.34 dBm 8.72 dB 5.13 dB 7.30 dB 8.26 dB 8.70 dB

y—
047142021
05:06:01 PM

J1

Date: 14 APR 2021 17:06:02

]
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CH High

Spectrum | |:%1|

Ref Level Z0.00 dBm Offset 15,50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=z
@15a View

CF 1.75 GH=z Mean Pwr + 20.00 dB
Complementary Gumulative Distribution Function sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 -40.31 dBm -30.17 dBm 10.13 dB 3.65 dB 6.72 dB 8.70 di 9.88 db
T —
I | Measuring... @EANEEEED e AT I
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BW: 15MHz
CH Low

Spectrum |

T210308W07-RP2

SR

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.2 ms & RBW 3 MHz

@15a View

CF 1.7175 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000
Mean | Peak | Crest | 100%6 | 1920 | 0.1%0 | o0.010%% |
Trace 1 [ -40.20 dBm | -20.34 dBm 10.05 dB 2,62 dB 6.75 dB 2.55 dB o.50 dB

J1

—
047142021

] Measuring...

Date: 14 APR.2021 17:40:19

CH Mid
Spectrum |

05:<H0:19 PM

HE

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=
@1Sa View

CF 1.7325 GHz

Mean Pwr + 20.00 dB

Complementary Gumulative Distribution Function

sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 [ -24,12 dBm | -16.55 dBm 7.56 dB 3.01 db 4,99 dB 6.26 dB 7.16 dBb

J1

y—
047142021

] Measuring...
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CH High

Spectrum | |:%1|

Ref Level Z0.00 dBm Offset 15,50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=z
@15a View

CF 1.7475 GH=z Mean Pwr + 20.00 dB
Complementary Gumulative Distribution Function sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 -40.35 dBm -30.53 dBm 9.82 di 3.65 dB 6.61 dBb 9.29 di 9.16 dB
T —
I | Measuring.. @RRRREELD it e
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BW: 20MHz
CH Low

Spectrum |

Page:
Rev.:

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.2 ms & RBW 3 MHz

@15a View

CF 1.72 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000
Mean | Peak | Crest | 100%6 | 1920 | 0.1%0 | o0.010%% |
Trace 1 [ -40.20 dBm | -20.28 dBm 10.11 dB .65 dB 6.67 dB 2.55 dB 0.74 dB

J1

—
047142021

] Measuring...

Date: 14 APR 2021 19:11:00

CH Mid
Spectrum |

0F:11:00 PM

HE

Ref Level 20.00 dBm Offset 15.50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=
@1Sa View

CF 1.7325 GHz

Mean Pwr + 20.00 dB

Complementary Gumulative Distribution Function

sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 [ -40.46 dBrm | -29.87 dBm 10,59 dB 3.68 db 6.78 db 8.49 dB 9.88 db

J1

—
] Measuring... 04142021

Date:14 APR 2021 19:12:26

0F:12:26 PM

¥
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CH High

Spectrum | |:%1|

Ref Level Z0.00 dBm Offset 15,50 dB
= ALt 30 dB AQT 2.3 ms & RBW 3 MH=z
@15a View

CF 1.745 GH=z Mean Pwr + 20.00 dB
Complementary Gumulative Distribution Function sSamples: 100000
Mean | Peak | Crest | 10%0 | 1% | 0.1% | 0.01% |
Trace 1 -40.43 dBm -29.99 dBm 10.44 db 3.65 dB 6.75 dB 9.58 db 9.62 dBb
S— T —
I [ Measuring...  LLLLLCLED 6 e
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8.5 BAND EDGE MEASUREMENT

LIMIT

Part 27.53(h), Band 4

General protection levels. Except as otherwise specified below, for operations in the
1695-1710 MHz, 1710-1755 MHz, 1755-1780 MHz, 1915-1920 MHz, 1995-2000 MHz,
2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and 2180-2200 bands, the power of
any emission outside a licensee's frequency block shall be attenuated below the
transmitter power (P) in watts by at least 43 + 10 log10 (P) dB.

TEST PROCEDURES

KDB 971168 D01 Power Meas License Digital Systems — Section 6.0
1. RBW 2 1% of the emission bandwidth

2. VBW 2 3 x RBW
3. Span was set large enough so as to capture all out of emissions near the band edge.

TEST RESULTS:

Temperature: 23.1°C Humidity: 52.5% RH
Tested by: Dally Hong Test Date: April 14, 2021
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LTE Band 4

Page: 62 /105
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CHANNEL BANDWIDTH: 1.4MHz / QPSK / 1RB ALLOCATION
LOWER BAND EDGE

Spectrum |

(=)

Ref Level 35.50 dBm
= ALt 20 dB & SWT 1 ms & YBW 100 kHz

Offset 15.50 dB & RBW 20 kHz

Mode Auto FFT

@ 1Em Max

30 dem

M1[1]

20 dBm

-20.56 dBm
1.71000000 GHz

10 dBm

~

0 dBm

-10 dem

D1 -1z.000

-20 dem

dBm

-30 dBm

—————
-0 dBm

-50 dBm

-60 dBm

F1

Start 1.7085 GHz

1001 pts

Stop 1.7115 GHz

J1

]

Date: 14 APR 2021 14:30:0

4

HIGHER BAND EDGE

Spectrum |

Measuring...

04/14,/2021
CEEEEEE | ] 02:30:04 PM P

(=)

Ref Level 35.50 dBm

Offset 15.50 dB & RBW 20 kH=z

= ALL 30 dB & SWT 1 ms & ¥YBW 100 kHz

Mode Auto FFT

@ 1Pk View

30 dem

M1[1]

-22.43 dBm
1.75500000 GH=z

20 dB L\

10 dem \

T
D1 -13.000

-20 dBem

dBm

-30 dBm

-40 dBrm

-50 dem

-60 dBm

F1

Start 1.7535 GH=z

1001 pts

Stop 1.7565 GHz

J1

]

Date:14 APR 2021 15:07:54
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CHANNEL BANDWIDTH: 3MHz / QPSK / 1RB ALLOCATION
LOWER BAND EDGE

Spectrum | In:vnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW =20 kHz
& ALt 30 dB & SWT 1 ms & YBW 100 kHz Mode Auto FFT
@ 1Pk View

M1[1] -15.72 dBm

30 dem 1.71000000 GHz

20 dBm / a \\
10 dBm K\

0 dBm

-10 dBem /-/

PR i,
D1 -13.000 dBm /_,._)V/
|
-20 dBm e

————

-30 dBm

-0 dBm

-50 dBm

-50 dBm F1

CF 1.71 GHz 1001 pts

Span 3.0 MHz

] [ ] Measuring... | FECCEEE] "] :;.‘;11‘%‘2‘“;.2,: &
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Date: 14 APR 2021 15:31:05

HIGHER BAND EDGE

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 20 kH=z
= ALt 30 dB & SWT 1 ms & VBW 100 kHz Mode Auto FFT
@ 1Pk View
mM1[1] -40.15 dBm
30 dem

1.75514390 GH=z

D1 -13.000 dBm

-20 dem \,\w
-20 dBm \’\W—_\
[ M1
-40 dBm /}!AM
Ml — |
WWW
-50 dBm
-50 dBm ':ll
CF 1.755 GH= 1001 pts Span 6.0 MHz
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CHANNEL BANDWIDTH: 5MHz / QPSK / 1RB ALLOCATION
LOWER BAND EDGE

= ALL

Spectrum |

(=)

Ref Level 35.50 dBm
20 dB & SWT

Offset 15.50 dB & RBW =20 kHz
1 ms & ¥YBW 100 kHz

Mode Auto FFT

@ 1Pk View

M1[1] -15.77 dBm

30 dem

20 dBm

1.71000000 GHz

10 dBm

0 dBm

/T

-10 dBem

D1 -1z.000

dBm

-20 dem

-30 dBm

/""‘/

-0 dBm

-50 dBm

F1
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8.6 CONDUCTED SPURIOUS EMISSIONS

LIMITS

The power of any emission outside a licensee's frequency block shall be attenuated
below the transmitter power (P) by at least 43 +10 log10(P) dB. The limit of emission
equal to —13dBm

TEST PROCEDURES

According to KDB 971168D01, photograph 6.0

The EUT was connect to spectrum analyzer and call box.

The RF output of EUT was connected to the spectrum analyzer.
Set the spectrum analyzer , RBW=1MHz, VBW=3MHz.
Record the maximum spurious emission.

2 e o

The fundamental frequency should be excluded against the limit in operating band.

TEST RESULTS

Temperature: 22.7C Humidity: 54.3% RH
Tested by: Dally Hong Test Date: March 30, 2021
Temperature: 23.1C Humidity: 52.5% RH
Tested by: Dally Hong Test Date: April 14, 2021

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e J— .

Report No.: T210308WO07-RP2 Rev.. 00

LTE Band 4
QPSK / 1RB

CHANNEL BANDWIDTH: 1.4MHz / 30MHz-3GHz
CH Low

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

j» Attt 30 dBE SWT 32.1 ms VYBW 1 MHz Mode auto Sweep
@ 1Pk Yiew
mMz2[1] -31.82 dBm
30 dem T 903.1060 MHz
T mM1[1] 25.82 dBm
1.7102710 GH
20 dBm <
10 dBm
0 dem
-10 dBm
01 -13.000 dBm
-z0 dBm
-30 dBm ik
-0 dBm
-50 dBm
-50 dBm
Start 30.0 MHz 37001 pts Stop 3.0 GH=z
i 047142021
][ Measuring... .-IIIIII. “ 02:32:36 PM %

Date: 14 APR 2021 14:33:36

CH Mid

Spectrum | I'Ivnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

= ALt 30 dB SWT 22.1 ms YBwW 1 MHz Mode Auto Sweep
@ 1Pk View
M2[1] -20.01 dBm
20 dem i 1.7199240 GHz
yr1[11 25.39 dBm
20 dBm 1.7321740 GH=z
10 dBm
0 dBrm
-10 dBm
01 -12.000 dEm
ME
-20 dBm 3

-30 dBm

-50 dBm

-60 dBm

Start 30.0 MHz 32001 pts Stop 3.0 GHz

] [ Measuring... | BEEEEEEE ™ :;.‘;}:’;gn:,: A
39z %

Date: 14 APR 2021 14:39:15

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS ccs:

Report No.: T210308WO07-RP2

CH High

Spectrum

Page: 76 /105
Rev.: 00

(=)

Ref Level 35.50 dBm
= ALt 30 dB

Offset 15.50 dB & RBW 1 MHz

S5WT

vYBw 1 MHz Mode Auto Sweep

@ 1Pk View

M2[1]

30 dem

20 dem

1
Ta1[11]

-24.60 dBm
1.7340310 GH=z
25.64 dBm
1.7537990 GH=z

10 dem

0 dBm

-10 dBem

D1 -13.000

-20 dBem

dBm

-30 dBm I |

-50 dem

-60 dem

Start 30.0 MHz

32001 pts

Stop 3.0 GHz

J1

Measuring... ......... “

Date: 14 APR 2021 15:08:31

01/14,/2021
03081 DM

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e J— .

Report No.: T210308WO07-RP2 Rev.. 00

CHANNEL BANDWIDTH: 1.4MHz / 3GHz-20GHz
CH Low

Spectrum | In:vnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
& ALt 30 dB SWT 568 ms & ¥YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M1[1] -24.86 dBm
30 dem 16.606750 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

Ol -13.000 dBm

-20 dem

1
L 2
-30 dBrn— ;
-40 dBm
-50 dBm
-60 dBm
Start 3.0 GHz 22001 pts Stop 20.0 GH=z
][ Measuring... JREREENED i i S 7
1383 Z

Date: 30 MAR .2021 09:38:02

CH Mid

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 58 m=s & ¥YBW 1 MHz Mode Auto Sweesp
@ 1Pk View

Ma[1] -25.22 dBm
230 dBm 19.354820 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dem -
-30 dem 1
40 dBm
-50 dBm
-50 dBm
Start 3.0 GH=z 32001 pts Stop 20.0 GHz
] [ mMeasuring...  [JEECCEDLL g R ATe y
= - -3

Date: 30 MAR 2021 09:32:39

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e — .

Report No.: T210308WO07-RP2 Rev.. 00

CH High
Spectrum | [%]

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

= ALt 30 dB SWT 568 ms & YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M1[1] -24.93 dBm
30 dBm 19.371820 GHz

20 dem

10 dem

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-30 dBm——

dBm

-50 dem

-60 dem

Start 3.0 GH=z 32001 pts Stop 20.0 GHz
]
]_[ Measuring... (P K] 03!30,2021

00:37:20 A oE

Date: 30 MAR 2021 09:37:29

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e J— .

Report No.: T210308WO07-RP2 Rev.. 00

CHANNEL BANDWIDTH: 3MHz / 30MHz-3GHz
CH Low

Spectrum | In:vnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALL 30 dB SWT 32.1 ms YBW 1 MHz Mode Auto Sweep
@ 1Pk View

mM2[1] -22.70 dBm
30 dem T 1.7250280 GHz
T mM1[1] 25.47 dBm
1.7105500 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

Ol -13.000 dBm

-20 dem

-30 dBm

-50 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 3.0 GHz

Jil Measuring... WURNEECED W A
31 4

Date: 14 APR 2021 15:31:39

CH Mid

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

= ALt 30 dB SWT 32.1 ms YBw 1 MHz Mode Auto Sweesp
@ 1Pk View
m2[1] -17.46 dBm
30 dBm =l 1.7231720 GHz
Traa[1] 25.54 dBm
1.7315250 GH
20 dBm =
10 dem
0 dBm
-10 dem

D1 -13.000 dBm

-20 dBem

-30 dBm

-50 dBm

-60 dem

Start 30.0 MHz 32001 pts Stop 3.0 GHz

Jil mMeasuring... EERERNND i 0razzabM g
- - /

Date: 14 APR 2021 15:32:22

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

= ALt 30 dB SWT 32.1 ms YBwW 1 MH=z Mode Auto Sweep
@ 1Pk View
MZ[1] ~25.32 dBm
30 dBm 1 1.7323600 GH=
1[1] 24.57 dBm
1.7524070 GH
20 dBm =
10 dem
0 dBm
-10 dem
D1 -13.000 dBm
-20 dem
5]
-30 dBm
-50 dBm
-50 dBm
Start 30.0 MHz 32001 pts Stop 3.0 GHz
e S —
]—[ Measuring... L CEEEEEE "] :;:a‘:ginpzh: P

Date: 14 APR 2021 15:43:32

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee

Report No.: T210308WO07-RP2 Rev.:

Page: 81 /105

CHANNEL BANDWIDTH: 3MHz / 3GHz-20GHz
CH Low

Spectrum | In:vnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
& ALt 30 dB SWT 568 ms & ¥YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M1[1] -25.01 dBm
30 dem 19.446720 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

Ol -13.000 dBm

-20 dem AT

-30 dBrm— &

-0 dBm

-50 dBm

-50 dBm

Start 3.0 GHz 32001 pts Stop 20.0 GHz

][ Measuring... @ECNDRNED i i S y
:39: Z

Date: 30 MAR .2021 09:39:22

CH Mid

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 58 m=s & ¥YBW 1 MHz Mode Auto Sweesp
@ 1Pk View

Ma[1] -25.63 dBm
230 dBm 19.439280 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-30 dBrm— 1

-40 dBm

-50 dBm

-60 dem

Start 3.0 GH=z 32001 pts Stop 20.0 GHz

] [ Measuring...  JUELLELLE i N T ate y
= - -3

Date: 30 MAR 2021 09:38:27

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -

00



e — .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 568 ms & YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M1[1] -25.04 dBm
30 dBm 19.384570 GHz

20 dem

10 dem

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

[
-30 dBm L
-40 dBm
-50 dem
-60 dBm
Start 3.0 GH=z 32001 pts Stop 20.0 GHz
FI
| Measurng.. WINNLLLLD WA oo

Date: 30 MAR 2021 09:38:44

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e J— .

Report No.: T210308WO07-RP2 Rev.. 00

CHANNEL BANDWIDTH: 5MHz / 30MHz-3GHz
CH Low

Spectrum | In:vnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

= ALL 30 dB SWT 32.1 ms YBW 1 MHz Mode Auto Sweep
@ 1Pk View
M2[1] -20.42 dBm
30 dBm L 1.7008050 GHz
¥ M1[1] 24.52 dBm
20 dBm 1.7102710 GHz
10 dBm
0 dBm
-10 dBm
Ol -13.000 dBm
rAE
-20 dBm
-30 dBm
m
-50 dem
-0 dem
Start 30.0 MHz 32001 pts Stop 3.0 GHz
i 04/14/2021
][ Measuring... -------.. “ 03:57:21 PM &

Date: 14 APR .2021 15:57:21

CH Mid

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

o At 30de SWT 22.1 ms vBW 1 MHz Mode auto Sweep
@ 1Pk Yiew
mz2[1] -17.09 dBm
30 dem T 1.7224290 GHz
Y™ai[1] 25.65 dBm
1.7305040 GH
20 dBm <
10 dBm
0 dem
-10 dem
01 -13.000 dBm Ii
-z0 dBm

-30 dBm

-50 dBm

-60 dem

Start 30.0 MHz 32001 pts Stop 3.0 GHz

] [ Measuring...  JEECCRDNE g i y
- - -3

Date:14 APR 2021 15:58:12

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 32.1 ms YBwW 1 MH=z Mode Auto Sweep
@ 1Pk View

M2[1] -22.12 dBm
30 dBm i 1.7398780 GHz
wii[1] 24.45 dBm
1.7504580 GHz

20 dem

10 dem

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-30 dBm

-50 dem

-60 dem

Start 30.0 MHz 32001 pts Stop 3.0 GHz

]
]_[ Measuring... .......l. “ 04! 14’2021

04:16:48 DM

Date: 14 APR 2021 16:16:48

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee

Report No.: T210308WO07-RP2 Rev.:

Page: 85 /105

CHANNEL BANDWIDTH: 5MHz / 3GHz-20GHz
CH Low

Spectrum | In:vnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
& ALt 30 dB SWT 568 ms & ¥YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M1[1] -24.96 dBm
30 dem 19.362250 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

Ol -13.000 dBm

-20 dem L

-30 dBrm— i

-0 dBm

-50 dBm

-50 dBm

Start 3.0 GHz 32001 pts Stop 20.0 GHz

][ Measuring... -------.. “ :;‘;3‘3{31‘2,: &
=40 Z

Date: 30 MAR .2021 09:40:18

CH Mid

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 58 m=s & ¥YBW 1 MHz Mode Auto Sweesp
@ 1Pk View

Ma[1] -25.51 dBm
230 dBm 19.915800 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-30 dBrm— i

-0 dBm

-50 dBm

-60 dem

Start 3.0 GH=z 32001 pts Stop 20.0 GHz

] [ Measuring... -------l. “ :g?:g?é?;gl:\zh: y
= - /

Date: 30 MAR 2021 09:39:37

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -

00



e — .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 568 ms & YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M1[1] -25.45 dBm
30 dBm 19.396250 GHz

20 dem

10 dem

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dem
F1
-30d —
-40 dBm
-50 dem
-60 dem
Start 3.0 GH=z 32001 pts Stop 20.0 GHz
S ——
]_[ Measuring...  (NNNNNED Wi 00:29:59 AM i

Date: 30 MAR 2021 09:39:59

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e J— .

Report No.: T210308WO07-RP2 Rev.. 00

CHANNEL BANDWIDTH: 10MHz / 30MHz-3GHz
CH Low

Spectrum | In:vnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

= ALL 30 dB SWT 32.1 ms YBW 1 MHz Mode Auto Sweep
@ 1Pk View
M2[1] -17.72 dBm
30 dBm L 1.7041460 GHz
¥ M1[1] 24.42 dBm
20 dBm 1.7107350 GHz
10 dBm
0 dBm
-10 dBm
D1 -12.000 dBm ik
-20 dBm 1
-30 dBm
= 1]
-50 dem
-0 dem
Start 30.0 MHz 32001 pts Stop 3.0 GHz
i 047142021
][ Measuring... L | BEEETEE ™ 04:20:43 P &

Date: 14 APR 2021 16:220:43

CH Mid

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

o At 30de SWT 22.1 ms vBW 1 MHz Mode auto Sweep
@ 1Pk Yiew
mz2[1] -19.75 dBm
30 dem T 1.7185310 GHz
Y™ai[1] 25.63 dBm
1.7282760 GH
20 dBm <
10 dBm
0 dem
-10 dem
01 -13.000 dBm
1

-20 dBem

-50 dBm

-60 dem

Start 30.0 MHz 32001 pts Stop 3.0 GHz

Jil Measuring... LLLRECCED 0506198 P g7
- - /

Date: 14 APR 2021 17:06:49

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

lo At 30 dBE SWT 32.1 ms VBW 1 MHz Mode auto Sweep
@ 1Pk View
M2[1] -18.33 dBm
30 dBm L 1.7377430 GHz
Tvi1[1] 25.71 dBm
1.7458170 GH
20 dBm <
10 deém
0 dem
-10 dBm
D1 -13.000 dBm ik
-20 dem !
-30 dBm
-50 dBm
-50 dBm
Start 30.0 MHz 32001 pts Stop 3.0 GHz
ql
]—[ Measuring... L CEEEEEE "] :r:llgfénpzh: P

Date: 14 APR 2021 17:13:46

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee

Report No.: T210308WO07-RP2

CHANNEL BANDWIDTH: 10MHz / 3GHz-20GHz
CH Low

Spectrum |

Page: 89 /105
Rev.: 00

(=)

Offset 15.50 dB & RBW 1 MHz
SWT 628 ms & YBwW 1 MHz

Ref Level 35.50 dBm
& ALt 30 dB

Mode Auto Sweep

@ 1Pk View

M1[1]
30 dem

-24.58 dBm
19.391470 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

Ol -13.000 dBm

-20 dem

-30 dBm— i

-0 dBm

-50 dBm

-50 dBm

Start 3.0 GHz 32001 pts

Stop 20.0 GHz

Jil Measuring...

Date: 30 MAR .2021 09:41:47

CH Mid

Spectrum |

03/30/2021
09:41:46 AM P

(=)

Offset 15.50 dB & RBW 1 MHz
SWT 52 ms & YBW 1 MH:z

Ref Level 35.50 dBm
= ALt 30 dB

Mode Auto Sweesp

@ 1Pk View

Ma[1]
230 dBm

-25.01 dBm
19.404750 GH=z

20 dBm

10 dBm

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-30 dem—

-40 dBm

-50 dBm

-60 dem

Start 3.0 GH=z 32001 pts

Stop 20.0 GHz

] [ Measuring...

Date: 30 MAR 2021 09:40:34

| CECEETE ™

03/30,2021
00:0:33 A oE

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e — .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 568 ms & YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M1[1] -24.75 dBm
30 dBm 19.702240 GHz

20 dem

10 dem

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

1
-30 dBm——— k
-40 dBm
-50 dem
-60 dBm
Start 3.0 GH=z 32001 pts Stop 20.0 GHz
s
]_[ Measuring...  HEREENSED e SO TER aTRr i

Date: 30 MAR 2021 09:41:28

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e J— .

Report No.: T210308WO07-RP2 Rev.. 00

CHANNEL BANDWIDTH: 15MHz / 30MHz-3GHz
CH Low

Spectrum | In:vnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALL 30 dB SWT 32.1 ms YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M2[1] -19.69 dBm
30 dBm T 1.7024750 GHz
T mM1[1] 25.70 dBm
1.7111070 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

Ol -13.000 dBm
E
-20 dem

-30 dBm

-50 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 3.0 GHz

] [ Measuring... L | BEEETEE ™ :;f,lz‘f;";"pz,: S
=23 7

Date: 14 APR .2021 17:42:31

CH Mid

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 32.1 ms YBw 1 MHz Mode Auto Sweesp
@ 1Pk View

mM2[1] -19.94 dBm
1 1.7353300 GHz
F (1] 25.54 dBm
1.7260490 GHz

30 dem

+3

20 dBm

10 dBm

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-30 dBm

-50 dBm

-60 dem

Start 30.0 MHz 32001 pts Stop 3.0 GHz

Jil mMeasuring... EERERNND i 010155 B
- - /

Date: 14 APR 2021 18:19:55

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

= ALt 30 dB SWT 32.1 ms YBwW 1 MHz Mode Auto Sweep
@ 1Pk View
mM2[1] -20.55 dBm
30 dBm AL 1.7290190 GH=
™v1[1] 25.05 dBm
1.7408990 GH
20 dBm =
10 dem
0 dem
-10 dem
D1 -13.000 dBm
Il
-20 dem
-30 dBm
-50 dem
-60 dem
Start 30.0 MHz 32001 pts Stop 3.0 GHz
e —
]—[ Measuring... | EECEEEE ] :54:317‘:33092»: P

Date: 14 APR 2021 18:37:34

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee

Report No.: T210308WO07-RP2

CHANNEL BANDWIDTH: 15MHz / 3GHz-20GHz
CH Low

Spectrum |

Page: 93 /105
Rev.: 00

(=)

Offset 15.50 dB & RBW 1 MHz
SWT 628 ms & YBwW 1 MHz

Ref Level 35.50 dBm
& ALt 30 dB

Mode Auto Sweep

@ 1Pk View

M1[1]
30 dem

-26.13 dBm
19.901460 GHz

20 dBm

10 dBm

0 dBm

-10 dBem

Ol -13.000 dBm

-20 dem

-30 dBrmy

-0 dBm

-50 dBm

-50 dBm

Start 3.0 GHz 32001 pts

Stop 20.0 GHz

Jil Measuring...

Date: 30 MAR .2021 09:42:45

CH Mid

Spectrum |

03/30/2021
09:42 44 AM P

(=)

Offset 15.50 dB & RBW 1 MHz
SWT 52 ms & YBW 1 MH:z

Ref Level 35.50 dBm
= ALt 30 dB

Mode Auto Sweesp

@ 1Pk View

Ma[1]
230 dBm

-24.42 dBm
19.456810 GH=z

20 dBm

10 dBm

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-30 dBm—

-40 dBm

-50 dBm

-60 dem

Start 3.0 GH=z 32001 pts

Stop 20.0 GHz

] [ Measuring...

Date: 30 MAR 2021 09:42:05

PEREEEED e

03/30,2021
00:A2:05 A oE

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e — .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 568 ms & YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M1[1] -25.12 dBm
30 dBm 19.714460 GHz

20 dem

10 dem

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBm N

-30 dBrm—rt L

-40 dBm

-50 dBm

-50 dBm

Start 3.0 GHz 32001 pts Stop 20.0 GHz

FI

i Measuring WALLLLLLD WH | Giaiam

Date: 30 MAR 2021 09:42:30

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e J— .

Report No.: T210308WO07-RP2 Rev.. 00

CHANNEL BANDWIDTH: 20MHz / 30MHz-3GHz
CH Low

Spectrum | In:vnl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

= ALL 30 dB SWT 32.1 ms YBW 1 MHz Mode Auto Sweep
@ 1Pk View
M2[1] -24.56 dBm
30 dBm AL 1.6966280 GHz
¥ M1[1] 24.98 dBm
>0 dBm 1.7115710 GHz
10 dBm
0 dBm
-10 dBm
Ol -13.000 dBm
-20 dBm ™
-30 dBm
-50 dem
-0 dem
Start 30.0 MHz 32001 pts Stop 3.0 GHz
Jil Measuring... EENEERND i e

Date: 14 APR 2021 19:10:13

CH Mid

Spectrum | l':%nl

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

i ALL 20 de SWT 32.1 ms YBw 1 MHz Mode Auto Sweesp
@ 1Pk View
mM2[1] -27.97 dBm
30 dBm L 1.7453530 GH=z
wM1[1] 24.55 dBm
1.7241000 GH
20 dBm =
10 dem
0 dBm
-10 dem
D1 -13.000 dBm
-20 dem
2
-20 dem T
-50 dBm
-50 dBm
Start 30.0 MH=z 32001 pts Stop 3.0 GHz
. 04/14,/2021
] CTTTTTT
][ easuring | b e 07:16:11 PM o

Date: 14 APR 2021 19:16:11

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 32.1 ms YBwW 1 MH=z Mode Auto Sweep
@ 1Pk View

mM2[1] -22.90 dBm
30 dBm 1.7467460 GH=z
M1l 23.67 dBm
1.7364440 GH=z

20 dem

10 dem

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-30 dBm

-50 dem

-60 dem

Start 30.0 MHz 32001 pts Stop 3.0 GHz

]
J1 Measuring...  EREREEEEE ek o0

07:10:46 DM o

Date: 14 APR 2021 19:19:46

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS ccs:

Report No.: T210308WO07-RP2

CHANNEL BANDWIDTH: 20MHz / 3GHz-20GHz

CH Low

Spectrum |

Page: 97 /105
Rev.: 00

(=)

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

&= ALL 30 dB SWT 628 ms & YBwW 1 MHz Mode Auto Sweep

@ 1Pk View

30 dem

M1[1]

20 dBm

-25.76 dBm
18.344110 GHz

10 dBm

0 dBm

-10 dBem

Ol -13.000 dBm

-20 dem

-30 dBm

-0 dBm

-50 dBm

-50 dBm

Start 3.0 GHz 32001 pts

Stop 20.0 GHz

J1

Date: 30 MAR .2021 09:43:35

CH Mid

Spectrum |

Measuring...

03/30/2021
09:43:35 AM P

(=)

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz

= ALt 30 dB SWT 52 ms & YBW 1 MH:z Mode Auto Sweesp

@ 1Pk View

30 dem

Ma[1]

-25.42 dBm
19.309130 GH=z

20 dBm

10 dBm

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-30 dBm——

-40 dBm

-50 dBm

-60 dem

Start 3.0 GH=z 32001 pts

Stop 20.0 GHz

J1

Date: 30 MAR .2021 09:43:00

Measuring...

| CECEETE ™

03/30,2021
00:42:50 A oE

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



e — .

Report No.:  T210308W07-RP2 Rev. 00
CH High

Spectrum | |n§[|

Ref Level 35.50 dBm Offset 15.50 dB & RBW 1 MHz
= ALt 30 dB SWT 568 ms & YBW 1 MHz Mode Auto Sweep
@ 1Pk View

M1[1] -25.68 dBm

30 dem 19.466380 GH=z

20 dem

10 dem

0 dBm

-10 dBem

D1 -13.000 dBm

-20 dBem

-50 dem

-60 dem

Start 3.0 GH=z 32001 pts Stop 20.0 GHz

]
J1 Measuring...  EERRRNEEE gk (R T

00:42:17 A oE

Date: 30 MAR 2021 09:43:17

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA N T EZ@mFA] > RN a]FHiE S -



SGS cosee

Page: 99 /105

Report No.: T210308WO07-RP2 Rev.. 00
8.7 RADIATED EMISSION MEASUREMENT
LIMITS

FCC 827.53(h), Band 4
General protection levels. Except as otherwise specified below, for operations in the

1710-1755MHz bands, the power of any emission outside a licensee's frequency block
shall be attenuated below the transmitter power (P) in watts by at least 43 + 10 log10 (P)

dB.

TEST PROCEDURES

1. According to KDB 971168 D01 and TIA-603-E.

2. The EUT was placed on a turntable

(1) Below 1G : 0.8m

(2) Above 1G : 1.5m

(3) EUT set 3m from the receiving antenna

(4) The table was rotated 360 degrees of the highest spurious emission to determine
the position.

Set the spectrum analyzer , RBW=1MHz, VBW=3MHz.

A horn antenna was driven by a signal generator.

Tune the output power of signal generator to the same emission level with EUT
maximum spurious emission.

ok ow
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Test Results
LTE Band 4/ BW: 20MHz / QPSK / RB =1, RB Offset =0

Operation Mode: Tx /Low CH Test Date: April 21, 2021
Temperature: 22.4°C Tested by: Ray Li
Humidity: 53% RH Polarity: Ver.

40 Level ({dBm/m}

30

10

-10

-30

-50‘24 56 :
70
9055 4024, 8018. 12012. 16006. 20000
Frequency (MHz)
Freq. |ERP/EIRP SG Antenna Cable Limit Margin Antenna
Output Level Gain Loss Polarization
MHz dBm dBm dBd/dBi dB dBm dB (VIH)
34.85 -60.06 -34.26 -25.32 -0.48 -13.00 -47.06 Y
162.89 -59.06 -52.00 -6.01 -1.05 -13.00 -46.06 Y
211.39 -64.08 -60.79 -2.10 -1.19 -13.00 -51.08 Y
427.70 -62.13 -58.52 -1.90 -1.71 -13.00 -49.13 Y
810.85 -62.48 -58.61 -1.48 -2.39 -13.00 -49.48 Y
993.21 -60.79 -56.72 -1.40 -2.67 -13.00 -47.79 Y
3440.00 -50.50 -57.71 12.72 -5.51 -13.00 -37.50 \%
5160.00 | -58.22 -64.27 12.76 -6.71 -13.00 -45.22 Y
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Operation Mode: Tx /Low CH Test Date: April 21, 2021
Temperature: 22.4°C Tested by: Ray Li
Humidity: 53% RH Polarity: Hor.

40 Level ({dBm/m}

30

10

-10

-30

'50r24 5 7 8
70 ‘
9035 4024, 8018. 12012. 16006. 20000
Frequency (MHz)
Freq. |ERP/EIRP SG Antenna Cable Limit Margin Antenna
Output Level Gain Loss Polarization
MHz dBm dBm dBd/dBi dB dBm dB (V/H)
31.94 -58.64 -30.01 -28.16 -0.47 -13.00 -45.64 H
187.14 -55.27 -50.15 -3.99 -1.13 -13.00 -42.27 H
209.45 -60.39 -57.02 -2.18 -1.19 -13.00 -47.39 H
427.70 -64.82 -61.21 -1.90 -1.71 -13.00 -51.82 H
772.05 -63.95 -60.22 -1.40 -2.33 -13.00 -50.95 H
903.00 -61.42 -57.61 -1.26 -2.55 -13.00 -48.42 H
3440.00 | -59.82 -67.03 12.72 -5.,51 -13.00 -46.82 H
5160.00 | -58.41 -64.46 12.76 -6.71 -13.00 -45.41 H
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Report No.: T210308W07-RP2 Rev.. 00
Operation Mode: Tx / Mid CH Test Date: April 21, 2021
Temperature: 22.4°C Tested by: Ray Li
Humidity: 53% RH Polarity: Ver.

40 Level ({dBm/m}

30

10

-10

-30

_501245 . 7 8
70
9055 4024, 8018. 12012. 16006. 20000
Frequency (MHz)
Freq. |ERP/EIRP SG Antenna Cable Limit Margin Antenna
Output Level Gain Loss Polarization
MHz dBm dBm dBd/dBi dB dBm dB (VIH)
34.85 -60.07 -34.27 -25.32 -0.48 -13.00 -47.07 \Y,
187.14 -59.04 -53.92 -3.99 -1.13 -13.00 -46.04 \Y,
216.24 -65.95 -62.66 -2.08 -1.21 -13.00 -52.95 \Y,
427.70 -63.70 -60.09 -1.90 -1.71 -13.00 -50.70 \Y,
626.55 -58.38 -54.84 -1.43 -2.11 -13.00 -45.38 \Y,
932.10 -60.62 -56.73 -1.30 -2.59 -13.00 -47.62 \Y,
3465.00 | -53.79 -60.90 12.64 -5.53 -13.00 -40.79 \Y,
5197.50 | -53.50 -59.73 12.98 -6.75 -13.00 -40.50 \Y,
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Report No.: T210308W07-RP2 Rev.. 00
Operation Mode: Tx / Mid CH Test Date: April 21, 2021
Temperature: 22.4°C Tested by: Ray Li
Humidity: 53% RH Polarity: Hor.

40 Level ({dBm/m}

30
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9035 4024, 8018. 12012. 16006. 20000
Frequency (MHz)
Freq. |ERP/EIRP SG Antenna Cable Limit Margin Antenna
Output Level Gain Loss Polarization
MHz dBm dBm dBd/dBi dB dBm dB (V/H)
34.85 -59.39 -33.59 -25.32 -0.48 -13.00 -46.39 H
187.14 -56.13 -51.01 -3.99 -1.13 -13.00 -43.13 H
212.36 -61.49 -58.19 -2.10 -1.20 -13.00 -48.49 H
487.84 -68.66 -64.58 -2.24 -1.84 -13.00 -55.66 H
830.25 -63.31 -59.39 -1.50 -2.42 -13.00 -50.31 H
904.94 -42.34 -38.49 -1.30 -2.55 -13.00 -29.34 H
3465.00 | -51.75 -58.86 12.64 -5.53 -13.00 -38.75 H
5197.50 | -58.04 -64.27 12.98 -6.75 -13.00 -45.04 H
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Report No.: T210308W07-RP2 Rev.. 00
Operation Mode: Tx / High CH Test Date: April 21, 2021
Temperature: 22.4°C Tested by: Ray Li
Humidity: 53% RH Polarity: Ver.

40 Level ({dBm/m}
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9055 4024, 8018. 12012. 16006. 20000
Frequency (MHz)
Freq. |ERP/EIRP SG Antenna Cable Limit Margin Antenna
Output Level Gain Loss Polarization
MHz dBm dBm dBd/dBi dB dBm dB (VIH)
34.85 -59.95 -34.15 -25.32 -0.48 -13.00 -46.95 \Y,
160.95 -60.23 -53.08 -6.11 -1.04 -13.00 -47.23 \Y,
209.45 -64.95 -61.58 -2.18 -1.19 -13.00 -51.95 \Y,
432.55 -67.12 -63.45 -1.95 -1.72 -13.00 -54.12 \Y,
747.80 -62.15 -58.44 -1.40 -2.31 -13.00 -49.15 \Y,
896.21 -38.77 -34.95 -1.28 -2.54 -13.00 -25.77 \Y,
3490.00 | -54.76 -61.75 12.54 -5.55 -13.00 -41.76 \Y,
5235.00 | -59.29 -65.64 13.14 -6.79 -13.00 -46.29 \Y,
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Report No.: T210308W07-RP2 Rev.. 00
Operation Mode: Tx / High CH Test Date: April 21, 2021
Temperature: 22.4°C Tested by: Ray Li
Humidity: 53% RH Polarity: Hor.

40 Level ({dBm/m}

30
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9035 4024, 8018. 12012. 16006. 20000
Frequency (MHz)
Freq. |ERP/EIRP SG Antenna Cable Limit Margin Antenna
Output Level Gain Loss Polarization
MHz dBm dBm dBd/dBi dB dBm dB (V/H)
32.91 -58.50 -30.84 -27.19 -0.47 -13.00 -45.50 H
187.14 -55.70 -50.58 -3.99 -1.13 -13.00 -42.70 H
209.45 -61.16 -57.79 -2.18 -1.19 -13.00 -48.16 H
500.45 -69.07 -65.21 -1.99 -1.87 -13.00 -56.07 H
764.29 -65.03 -61.30 -1.40 -2.33 -13.00 -52.03 H
927.25 -62.66 -58.78 -1.30 -2.58 -13.00 -49.66 H
3490.00 | -55.85 -62.84 12.54 -5.55 -13.00 -42.85 H
5235.00 | -58.23 -64.58 13.14 -6.79 -13.00 -45.23 H

- End of Test Report -
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